<b THET

YUCHAI HEAVY INDUSTRY

YC60-9 & [ L2 AL

ZHB A A

SPARE PARTS B

OOK FOR YC60-9

HYDRAULIC EXCAVATOR

RS

E LHIRAA

GUANGXI YUCHAI HEAVY INDUSTRY CO.LTD.

£&7E: SJ009/E60F01-2017. EHNLE E60F01



H% | (INDEX )
E60FO01. 01 JER AL R RR CHASSIS ASSEMBLY 1
E60FO01. 02 [B] - 5 SLEWING PLATFORM 5
E60F01. 03 HEHRE DOZER UNIT 9
E60FO01. 04. 1 L BOOM 11
E60F01. 04. 2 SN ARM 15
E60F01. 04. 3 3} BUCKET 19
853K01. 05. 1 TR A HYDRAULIC OIL TANK 21
E60F01. 05. 1 FEWE RS HYDRAULIC SYSTEM FOR PLATFORM 1 23
E60F01. 05. 2 &R 52 HYDRAULIC SYSTEM FOR PLATFORM 2 29
E6OF01. 05. 3 G R 53 HYDRAULIC SYSTEM FOR PLATFORM 3 31
E60FO01. 75 ITERBEBRIE RS HYDRAULIC SYSTEM FOR CHASSIS 35
839B01. 85. 1 e FEHIWE RSt HYDRAULIC SYSTEM FOR PILOT PART 1 39
839B01. 85. 2 S FE UL R 52 HYDRAULIC SYSTEM FOR PILOT PART 2 41
839B01. 85. 3 Je PRGN R 403 HYDRAULIC SYSTEM FOR PILOT PART 3 47
839A01. 95 TAERBEBE RS HYDRAULIC SYSTEM FOR WORKING EQUIPMENT 53
839A01. 65 b e B R 4t HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT 57
E60F01. 06 YN CONTROL MECHANISM 63
E60F01. 08 TR ARG K AIR CONDITIONING SYSTEM ASSEMBLY 69
839A01. 10. 1 kALY E A OVERLAY ASSEMBLY 1 73
839B01. 10. 1 8 e A L OVERLAY ASSEMBLY 1 77
E60FO01. 10. 1 7 i A S L OVERLAY ASSEMBLY 1 81
850. 11 [ B AL SLEWING ASSEMBLY 83
839B01. 12. 1 ARG COOLING SYSTEM 85
839B01. 12. 2 HARS AIR INLET SYSTEM 89
839B01. 12.3 HITHN RS TROTTLE CONTROL SYSTEM 91
839B. 12. 4 HRG EXHAUST SYSTEM 93
E60FO01. 12. 5 e FUEL SYSTEM 95
839B01. 12. 6 BN R4t POWER OUTPUT SYSTEM 99
E60FO01. 12. 7 =ERSG SUSPENSION SYSTEM 101
839B01. 12. 8 RENHL AR, DIESEL ENGINE SPARE PART 103
E60FO01. 12.9 TR ELEHL R St ATR-CONDITIONED COMPRESSOR SYSTEM 105
E60FO01. 13. 1 FE B R MR ELECTRICAL ASSEMBLY FOR PLATFORM 107
839B01. 13. 3 RANHL LS 223 S ELECTRICAL ASSEMBLY FOR ENGINE 113
E60FO01. 13. 4 B L 22 R R BATTERY ASSEMBLY 115
E60F01. 13. 5 B E AL ELECTRICAL ASSEMBLY FOR CAB 117
E60F01. 13. 6 PR FE A SR ELECTRICAL ASSEMBLY FOR CONTROL BOX 121
E6OF01. 13. 7 BN AT R HE Bk ELECTRICAL ASSEMBLY FOR BOOM LAMP 123
E60F01. 13. 8 AR A2 S ELECTRICAL ASSEMBLY FOR TANK 125
E60F01. 13.12 %4 KA ELECTRICAL SYSTEM WIRING DIAGRAM 127
E60A3. 28. 1 e CAB 128
853K. 28. 2 B CAB DOOR 132
853K. 28. 3 ¥ 3 i LA CAB MOVEING WINDOW COMPONENT 136



B3% Il (INDEXII)

853K. 28. 4 B o CAB OVERTURN WINDOW COMPONEN 138
E60A3. 28. 5 PR A INNER PLATE SUBASSEMBLY 140

853K01. 22 GPSH 4 GPS SYSTEM 146



E60F01. 01 &2 CHASSIS ASSEMBLY

FEl %HE FHES B Mg #IE
NO.| Quantity Part No. Description Specification Remark
1 24 0206-001400035-94 VAV iy Yk M14 X35 GB/T5783 12.9 &w®
Bolt
2 2 850-0100001 EIEE ity
Driving wheel
3 1 E60A3-0101000 ZEIR R
Chassis assembly
4 2 853K-0106000 ik R
Motor shield
5 22 0404-010-05 P E 10 GB/T97. 1 7nNi
Washer
6 22 0401-010-05 2 ] 10 GB/T93 ZnNi
Spring washer
7 22 0206-001000020-65 VAV By Y M10X20 GB/T5783 8.8 ZnNi
Bolt
8 24 0206-001400040-94 TN AR IR A M14X 40 GB/T5783 12.9 kw®
Bolt
9 1 T0814-020001 P4 IR 4
Rubber mat
10 1 853K-0107000 AR
Cover plate
11 4 0404-012-05 T4k 12 GB/T97. 1 ZnNi
Washer
12 4 0401-012-05 ik el 12 GB/T93 ZnNi
Spring washer
13 4 0206-001200030-84 VAV: By Vi M12X30 GB/T5783 10.9 &Ew%
Bolt
14 1 0211-001600020-65 ISR LT AR M16X20 GB/T 5789 8.8 ZnNi
Bolt
15 12 853-0113000 SCER K
Idler assembly
16 24 0206-001800055-84 VAV iy M18 X 55 GB/T5783 10.9 &kw¥
Bolt
17 24 0401-018-05 0 3 2 ] 18 GB/T93 ZnNi
Spring washer
18 1 853K-0109000A P4 7th 8 4H
Metal ring
19 1 839A-0100007A FER
Splint
20 2 839A-0100006 IR
Cover plate
21 2 8500102200 (13 495959
Tension spring assembly
22 2 850-0102300 i AT fo R

1




FEKK CHASSIS ASSEMBLY

£60r01.01

32033, 34

32C33. 34>




E60F01. 01 JE#& S CHASSIS ASSEMBLY

FEl #E FHES B g #E
NO.| Quantity Part No. Description Specification Remark
Tension cylinder assembly
23 2 850-0102400 EA]5)SY51
Check valve assembly
24 2 0701-101-03 Bk AR AR M10X 1 JB/T7940. 2 7n.D
Grease cup
25 2 853-0102100 SACIE 9595
Track idler assembly
26 8 0206-001200065-84 VAV iy M12X65 GB/T5783 10.9 &Ew®
Bolt
27 12 0404-014-05 N 14 GB/T97.1 ZnNi
Washer
28 12 0401-014-05 S E B 14 GB/T93 ZnNi
Spring washer
29 12 0206-001400040-65 VAV Py Yi M14X40 GB/T5783 8.8 ZnNi
Bolt
30 2 853K-2000009 H B AR i ;EE)E%WE
Optional
Right fence plate (Supporting
steel crawler)
31 2 853K-2000008 1 Wi AR % ggééﬂﬁ
Optional
Leftt fence plate (Supporting
steel crawler)
32 2 850-2001000 0 400X 135X 39 FRBC
Steel crawler SEéndarq
33 2 850-2002000 g 550X 135X 39 b
Steel crawler Optional
34 2 850-2101000 ik 400X 73X 74 B
Rubber crawler Optional
35 78 850-2000010 BRI e (%ijﬁmoﬁﬂ
Optional
Rubber board wi(dseuz;popoorsttl; f 1
crawler)
36 4 0403-010-05 K JE 10 GB/T 96. 1 ZnNi
Washer
37 8 0414-012-05 Y R R 12 GB/T 7244 ZnNi

Spring washer




FEKK CHASSIS ASSEMBLY

£60r01.01

32033, 34

32C33. 34>




E60F01. 02 [El¥-F& SLEWING PLATFORM

FE | %E ZHES EA B &%
NO. | Quantuty Part No. Description Specification Remark
1 1 E60A3-0202000B F&
Platform
2 1 853K-0200040A TOTHIAFG S48
Bracket
3 32 0206-001000030-84 VaV:iPN - Yis M10X30 GB/T5783 | 10.9 &%
Bolt
4 10 0401-010-05 5L 10 GB/T93 ZnNi
Spring washer
5 10 0404-010-05 P2 10 GB/T97. 1 ZnNi
Washer
6 4 0206-001000050-84 VAViiDY Lis M10X50 GB/T 5783| 10.9 ik7z%®
Bolt
7 1 838A-0200006 1E4R%
Locking board
8 1 853K-0200050 H®RF
Handrail
9 1 870-0200012 i
Rubber Mat
10 1 870P-0200012 i
Cover Board
11 1 839B-0200007 aRiNic
Grommet
12 26 0403-010-05 K 10 GB/T96. 1 ZnNi
Big washer
13 1 839B-0200008 i AT ERAR
Right—front cover
14 1 839B-0200002A i Ja B EAR
Right-rear cover
15 1 839B-0200003 rh AR
Middle cover
16 3 0204-001600090-84 VaV:iPS Yis M16X90 GB/T 5782 | 10.9 i&Ew%
Bolt
17 3 T0804-022014 Hulel
Washer
18 2 860K—-0200004 IR
Rubber hat




F60F01.02 EFe SLEWING  PLATFORM




E60F01. 02 [A|¥F4& SLEWING PLATFORM
FE | %E ZHES EA B &%
NO. | Quantuty Part No. Description Specification Remark
19 1 839B-0200005 - B
Counter weight
20 1 839B-0200004A 7 G B ER
Left-rear cover
21 1 839B-0200009 7 T AR
Left—front cover
22 1 853K-0200008A M LRR
Sponge block
23 1 820-0206000 FEEmE |
Injection pipe I
24 1 826-0216000 Lliik=9595"
Injection pipe
25 1 820-0207000 RIEE A 1T
Injection pipe II
26 3 0701-101-03 BB A AR MI0X1 JB/T7940. 1 Zn.D
Grease cup
27




F60F01.02 EFe SLEWING  PLATFORM




E60F01.03 #1328 DOZER UNIT

el #E FHES 2 kg £ 323
NO.| Quantity Part No. Description Specification Remark
1 4 T0804-01005 (=500
Spacer
2 4 860-0402009 i 1
Dust-proof seal [
3 2 0702-101-03 Pk AR AR M10X1 JB/T7940. 2 Zn.D
Grease cup
4 1 E60A3-0301100 e+ 5"
Dozer blade
5 2 860-0300004 LEESE
bush
6 4 T0804-01008 (590
Spacer
7 2 853K-0303000 5l
Shaft
8 4 860Q-0300002 JEAR
plate
9 8 0401-012-05 ik el 12 GB/T93 ZnNi
Spring washer
10 8 0206-001200025-65 NSk MI12X 25 GB/T5783 8.8 ZnNi
Bolt
11 2 853K-0302000 %
Shaft




E60F01.03 #4%E DOZER UNIT

10



E60F01.04.1 3 BOOM

Fel & ZFHES B g #IE
NO.| Quantity Part No. Description Specification Remark
1 4 T0804-01006 R Ry
Spacer
2 1 850—-0407000A B
Shaft
3 6 T0804-01005 (5490
Spacer
4 2 0501-032028-05 I 1144 3.2X28 GB/T91 ZnNi
Cotter pin
5 2 0314-140-45 VRIS A1 T RE S B M14 GB/T6178 8 ZnNi
Nut
6 ) 0306-140-45 Eithaviil 35 M14 GB/T6170 8 ZnNi
Nut
7 1 839A-0400007 £ %h
Shaft pin
8 2 0214-001400110-65 PN IR RT A LI MI4X 110 GB/T31.1 8.8 ZnNi
Bolt
9 1 839A-0400008 By
Shaft
10 1 E60A3-0401100 B
Boom body
11 1 839A-0400020 B T il
Shaft
12 2 T0802-020053 AR
Locked plate
13 4 0404-010-05 - 4 ] 10 GB/T97. 1 ZnNi
Washer
14 4 0401-010-05 FE 10 GB/T93 ZnNi
Washer
15 4 0206-001000020-65 VAViiPN 75 M10X20 GB/T5783 8.8 7ZnNi
Bolt
16 2 860-0424004 i
Dust—-proof seal
17 2 8500401002 LOESE=
Copper bush
18 1 839-0401001 SRR NS
Middle bush
19 1 839A-0400030A B 4 il
Shaft
20 1 0702-101-03 B SL RV AR M10X1 JB/T 7940. 2 Zn.D

Grease cup

11




F60F01.04.1  #E BOOM

12



E60F01.04.1 3 BOOM

Fg| #HE FHES Ey i A% #E
NO.| Quantity Part No. Description Specification Remark
21 1 860-0400019A Hlgl
Washer
22 1 860-0400021 BREL
Nut
23 1 0501-080095-05 F 4 8X95 GB/T 91 7nNi
Cotter pin

13




F60F01.04.1  #E BOOM

14



E60F01.04.2 }#F ARM

Fel & ZFHES B g #IE
NO.| Quantity Part No. Description Specification Remark
1 8 T0804-01005 R Ry
Spacer
2 6 860-0402009 By 1
Dust—proof seal [
3 6 860Q-0402001 GIENES
Steel bush
4 1 E60A3-0404100 HEAT A
Connecting rod body
5 3 8500402001 SHEESES
Middle bush
6 4 820-0401005 By 4
Dust-proof seal
7 4 T0804-01004 Ry
Spacer
8 5 0701-101-03 Bl AR M10X1 JB/T7940. 1 Zn.D
Grease cup
9 1 E60A3-0400001 B
Shaft
10 1 E60A3-0406001A HPEAT
Right linkage
11 2 E60A3-0404001 WAt
Steel bush
12 2 0214-001000090-65 INHRIR T FLIR AR M10X90 GB/T 31.1 8.8 ZnNi
Bolt
13 1 E60A3-0405000A JrREAT
Left linkage
14 2 0306-100-45 LRUTS F R EE M10 GB/T 6170 8 ZnNi
Nut
15 2 0314-100-45 LIS fA T RE R ) M10 GB/T 6178 8 ZnNi
Nut
16 2 0501-025024-05 TF 2.5X24 GB/T 91 ZnNi
Cotter pin
17 1 853K-0400004 £
Shaft
18 4 0214-001400110-65 TN SR 7 AL AR AR M14X 110 GB/T 31.1 8.8 ZnNi
Bolt
19 4 0306-140-45 LRI W BE M14 GB/T 6170 8 ZnNi
Nut
20 4 0314-140-45 LN fA T RE R ) M14 GB/T 6178 8 ZnNi
Nut

15




E60F01.04.2 T ARM

16



E60F01.04.2 }4F ARM

Fel & ZFHES B g #IE
NO.| Quantity Part No. Description Specification Remark
21 6 0501-032028-05 TF O 3.2X28 GB/T91 ZnNi
Cotter pin
22 2 853K-0400002 £ %h
Shaft
23 1 E60A3-0402100 ERARES
Arm body
24 1 839A-0400006 Bl
Shaft
25 1 839A-0400007 B
Shaft
26 2 860-0424004 i
Dust-proof seal
27 2 850-0402002 LOESES
Copper bush
28 1 850-0402003A SHEIESESS I

Middle bush

17




E60F01.04.2 T ARM

18



E60F01.04.3 %*3} BUCKET

Fel & ZFHES B g #IE
NO.| Quantity Part No. Description Specification Remark
1 1 E60A3-0403100 RIS
Bucket body
2 4 8500403003 WE
Bush
3 6 0303-120-45 LRSS B R R MI2 GB/T 889. 1 8 ZnNi
Nut
4 1 820-0413004 VEWAE-N
Right cutter
5 6 0206-001200040-84 VAV iy M12X40 GB/T5783 10.9 Ew%
Bolt
6 1 820-0413005 I
Left cutter
7 5 820-0415001 PRI
Rubber spacer
8 5 820-0413001 [LSES
Teeth sheath
9 5 820-0413002 B

Pin spacer

19




£60F01.04.3 %+ BUCKET

20



853K01.05.1 ¥ Em#F HYDRAULIC OIL TANK

Fe| AR THEE % # ke P
NO. |Quantuty Part No. Description Specification Remark
1 9 0206-000800025-65 VAV Bay. M8 X 25 GB/T5783 8.8 7nNi
Bolt
2 9 0401-008-05 55 24 8 GB/T93 ZnNi
Spring Washer
3 9 0404-008-05 S 44 8 GB/T97. 1 7nNi
Washer

4 1 853K-0505001A [m 9 2% 3%
Flange cover
5 2 0604-016000300-30 OT A4 Iz %5 36+ P8 160X 3 NBR-90 IS0
0 seal ring
6 1 853D-0503200 [ 1 918 s
Oil-return filter assembly
7 1 860-0513001 e
Rubber mat
8 1 860A-0513500 Wi it
Liquidometer assembly
9 6 0206-000400016-65 VAY; Bay. = M4X 16 GB/T5783 8.8 7nNi
Bolt
10 6 0401-004-05 534585 91 ] 4 GB/T93 ZnNi
Spring Washer
11 1 853[{70505300 ?ﬁ}iﬁé :L‘i)lﬁj%‘:%%
Air cleaner
12 1 853K-0505200 2% B B
Flange cover
13 1 860L-0505200 R 3 9 A
Oil-intake filter assembly
14 1 853K-0505400 o
Hydraulic oil tank body
15 1 889-0500029 Bk 33 BS/A 33.7X42X2 1S0O
Bolt joint
16 1 E15B1-0501200 6
Hose assembly
17 1 522-1502003 %

Bolt stifled

21




853K01.05.1 k& HYDRAULIC OIL TANK

@

\]

22



E60F01.05.1 SFE % E &% 1 HYDRAULIC SYSTEM FOR PLATFORM 1

FFs| #E THES & A% #IE
NO. | Quantuty Part No. Description Specification Remark
1 3 0604-003769353-30 OT R IR % & el 37.69X3.53 NBR-90 IS0
0 seal ring
2 3 889-0504700 V2 O
flange assembly
3 12 0105-001000030-65 EPaviililien ) MI0X 30 GB/T70. 1 8.8 ZnNi
Bolt
4 16 0401-010-05 B 10 GB/T93 ZnNi
Spring washer
g 1 T0202-040010A T S
Hose assembly
6 4 0416-010-00 & B 5 10 BS/A10. 7X16X1.5 1S0
Combinatory washer
7 4 820-0500004 i 3
Plug
8 3 835-0500021A IR 11423k
test pressure joint
9 3 830E-0500007 MBSk
Internal and outside tread joint
10 2 T0201-020045 A% AR
Hose assembly
1 2 0206-001200030-84 AV DN Y M12X 30 GB/T5783 10.9 Em%
Bolt
12 1 839A-0503000 VHEN
0il pump
13 1 10201-020048 R R
Hose assembly
14 1 0602-004620355-30 OTE G R  J4 el 46. 2% 3.55 GB/T3452. 1 NBR-90
0 seal ring
15 L 839B-0500100A T4 B R
Oil-intake steel pipe
16 11 0401-012-05 FREE A 12 GB/T93 ZnNi
Spring washer
17 8 0206-001200035-65 AVIIES ¥ M12X 35 GB/T5783 8.8 ZnNi
Bolt
18 1 1003-048-00 I e
Hoop
19 1 8890500004 b IR
Cloth inserted hose
20 L 839B-0500200B R S

Steel pipe assembly

23




E60F01.05.1 Fa#EA%T HYDRAULIC SYSTEM FOR PLATFORM 1

VS (s
i‘ 30 30

24



E60F01.05.1 SFE % E &% 1 HYDRAULIC SYSTEM FOR PLATFORM 1

FFs| #E THES & A% #IE
NO. | Quantuty Part No. Description Specification Remark
21 4 0306-080-45 VI 2 B M8 GB/T6170 8 ZnNi
Nut
22 2 0401-008-05 G ] 8 GB/T93 ZnNi
Spring washer
23 2 0404-008-05 P 8 GB/197. 1 ZnNi
Washer
24 1 853D-0500002 CES
Pipe clamp
25 1 870B-0500001 Rt o
Cloth inserted hose
26 10 0206-001000030-65 AV BN i M10X 30 GB/T 5783 8.8 ZnNi
Bolt
21 L 839B-0500300A R T S A
Steel pipe assembly
28 1 0602-005800355-30 iy eyl 58X 3. 55 GB/T3452. 1 NBR-90
0 seal ring
29 7 0404-012-05 S 12 GB/T 97. 1 ZnNi
Washer
30 4 0306-060-45 VI 2 B M6 GB/T 6170 8 ZnNi
Nut
31 1 0403-010-05 PN 10 GB/T 96. 1 ZnNi
Washer
32 3 0206-001200030—65 AVIIES - ¥ M12X30 GB/T 5783 8.8 ZnNi
Bolt
33 4 839B-0500010 A
steel hook
34 2 0105-001000016-65 IS i A Sk g T M10X 16 GB/T 70. 1 8.8 ZnNi
Bolt
35 1 10202-020015 R A A
Hose assembly
36 1 839A-0501000 Wi IE % 2 1
Multi-change valve
37 2 0204-001000080—84 AVIIES Y= M10X 80 GB/T 5782 10.9 ER¥
Bolt
38 2 0604-001780240-30 OTEAG B 5 4=t Pl 17.8X2.4 NBR-90 IS0
0 seal ring
39 1 850-0500002 Bk
Bolt joint
40 1 820-0500034 Bk
Bolt joint

25




E60F01.05.1 Fa#EA%T HYDRAULIC SYSTEM FOR PLATFORM 1

VS (s
i‘ 30 30

26



E60F01.05.1 SFE % E &% 1 HYDRAULIC SYSTEM FOR PLATFORM 1

FFs| #E THES & A% #IE
NO. | Quantuty Part No. Description Specification Remark
41 2 830E-0500003 Ak
Square joint
42 1 839A-0501300 5 £ 1
Back pressure valve
43 1 838B-0529000 WE90° 2k
tunable Square joint
44 1 835-0500039 Bk
Bolt joint
45 1 T0101-010009 Pk
Bolt joint
46 1 0604-002870350-30 OTEAZ I 5% £ P 28.7X3.5 NBR-90 ISO
0 seal ring
47 2 0404-010-05 -3 10 GB/T97. 1 7nNi
Washer
48 1 F60A3-0500011 % B 10 S SR
valve stents
49 1 820-9500001 2 3
Plug
50 1 0416-027-00 27 BS/A27.7X36X2 1S0
Combinatory washer
51 2 0306-100-45 LTS AR B M10 GB/T 6170 8 ZnNi
Nut

27




E60F01.05.1 Fa#EA%T HYDRAULIC SYSTEM FOR PLATFORM 1

VS (s
i‘ 30 30

28



E60F01.05.2 SF EWE R %2 HYDRAULIC SYSTEM FOR PLATFORM 2

FE| K& THES % ¥ ik Py
NO. |Quantuty Part No. Description Specification Remark
1 6 0604-001780240-30 OTEAG i 2 J Pl 17.8X 2.4 NBR-90 IS0
0 seal ring
2 3 820-0500034 BBk
Bolt joint
3 3 850-0500002 BBk
Bolt joint
4 1 852A-0538000 A bk
Hose assembly
5 1 853-0526000 i s R
Hose assembly
: 1 852A-6503000 A B
Hose assembly
7 1 852A-0535000 A Bk
Hose assembly
8 1 835-0529000 PR B
Hose assembly
9 2 0204-000800090-65 kiR M8X 90 GB/T 5782 8.8 ZnNi
Bolt
10 2 0401-008-05 B 8 GB/T93 N
Spring washer
1 1 839A-0500001A =PI
Pipe clamp
12 1 830E-0500059 &k
Pipe clamp
13 2 0404-008-05 4 ] 8 GB/T97. 1 ZnNi
Washer
14 2 0306-080-45 VRS fh g M8 GB/T6170 § ZnNi
Nut

29




E60F01.05.2 FeREA%2 HYDRAULIC SYSTEM FOR PLATFORM 2

30



E60F01.05.3 SF E W E & %3 HYDRAULIC SYSTEM FOR PLATFORM 3

FE| HE TIHE S % w s o
NO. [Quantuty Part No. Description Specification Remark
1 1 T0201-020056 i 3
Hose assembly
2 1 853-0515000 i s R
Hose assembly
3 4 0604-001780240-30 OTE G IR T &) el 17.8X 2.4 NBR-90 1S0
0 seal ring
4 1 853-0508000 A Ak
Hose assembly
5 4 820-0500034 SR D
Bolt joint
: 1 850D-0506000 Jige % 2 R
Hose assembly
7 1 835-0500039 ER D
Bolt joint
8 5 830E-0500003 B Ak
Square joint
9 ! 852A-0525000 e i R
Hose assembly
10 1 839A-0500006 EHEk
Bolt joint
1 3 850-0500002 BBk
Bolt joint
12 1 850-0500012 Bk
Bolt joint
13 1 T0201-020093 A A
Hose assembly
14 3 853-0500017 Bk
Bolt joint
15 5 0604-001380240-30 OTEAG i 25 J1 Pl 13.8X 2.4 NBR-90 IS0
0 seal ring
N 1 820-0540000 i 2 R
Hose assembly
17 1 850-0556000 [ 4 I L
Slewing motor
18 8 0206-001600045-94 LI R M16X 45 GB/T 5783 12.9 k%%
Bolt
19 1 853K-0511800 i 2 R
Hose assembly
20 1 T K

850-0534000

Hose assembly

31




E60F01.05.3 FasEA%S HYDRAULIC SYSTEM FOR PLATFORM 3

32



E60F01.05.3 SF E W E & %3 HYDRAULIC SYSTEM FOR PLATFORM 3

Fe| #& SHES % R Az #IE
NO. |Quantuty Part No. Description Specification Remark
21 4 850-0500005 Bk
Bolt joint
22 4 0206-001000035-84 7S HA Sk AR M10X 35 GB/T 5783 10.9 kwm%
Bolt
23 2 820-0500041 FEk
Bolt joint
24 1 850-0504000 RIPNEEZE SR
Central slewing joint
25 2 818B-0500063 90° Ak
Square joint
26 1 853D-0500017 ESE TN
Tee joint
21 1 838E-0504000 A Mk
Hose assembly
28 1 0416-027-00 YA B 27 BS/A27.7X36X2 IS0
Combinatory washer
29 1 839A-0500008 BBk
Bolt joint
30 1 839A-0501200A 7 £
Back pressure valve
31 4 0303-100-45 EESSEAVERT BN SH M10 GB/T 889. 1 8 ZnNi
Nut
32 4 0404-010-05 4 10 GB/T 97. 1 7nNi
Washer

33




E60F01.05.3 FasEA%S HYDRAULIC SYSTEM FOR PLATFORM 3

34



10

11

850-7504000

Hose assembly
12 1 820-7500007 Bt D
Tee joint
13 1 853K-7500001 Bk
Bolt joint
14 870-7500003 STt D
Tee joint
15 835-8508000B A S
Hose assembly
N 801P-0532000 i 2 R
Hose assembly
17 850-7500002 e
Bolt joint
18 2 820-7500012 Bk
Bolt joint
19 4 0604-001080240-30 OT R IR % & el 10.8X 2. 4 NBR-90 IS0
0 rubber seal ring
20 4 850-0500005 Bk
Bolt joint

Hose assembly

JRE A B

E60F01.75 1TEE B W E 24 HYDRAULIC SYSTEM FOR CHASSIS
Fe| #& SHES % R Az #iE
NO. |Quantuty Part No. Description Specification Remark
Dozer cylinder assembly
2 2 0416-022-00 HEBHRE 22 BS/A22.7X30X2 180
Combinatory washer
3 2 820-0500023 Bk
Bolt joint
4 2 839A-7500100 B B
Hose assembly
4 850-7500001 Fes
Rubber sleeve
2 820-0500041 Bk
Bolt joint
2 0604-001380240-30 OFAG Ji o 5t e 13.8X 2.4 NBR-90 IS0
0 rubber seal ring
8 0604-001780240-30 OFAG Ji s 5} 17.8X 2.4 NBR-90 IS0
0 rubber seal ring
4 850-7500003 Bk
Bolt joint
2 828-0513000 e
2

35



E60F01.75 1Te%ERER% HYDRAULIC SYSTEM FOR CHASSIS

36



E60F01.75 1T £ B E 24 HYDRAULIC SYSTEM FOR CHASSIS

Fe| #& SHES % R Az #iE
NO. |Quantuty Part No. Description Specification Remark
21 2 850-7508000 A7 7 s 2
Traveling motor
22 8 8207500006 g

Rubber sleeve

37




E60F01.75 1Te%ERER% HYDRAULIC SYSTEM FOR CHASSIS

38



839B01.85.1 /& F#H|¥E £4i1 HYDRAULIC SYSTEM FOR PILOT PART 1

FE| BE THES % % Wik Py
NO. |Quantuty Part No. Description Specification Remark
1 15 0604-001080240-30 OTEAZ I 5% 4 Pl 10.8X 2.4 NBR-90 ISO
0 seal ring
2 16 860A-8500003 Bk
Bolt joint
3 9 810M-0500002 ERIEDE
Square joint
4 1 870-8500003 =k
Tee joint
5 2 810A-0524000 A B
Hose assembly
: 1 8508536000 Jige % 2 R
Hose assembly
7 2 895-8500001 A T R
Internal tread joint
8 2 T0309-010003 i
Shuttle valve
9 1 810-0508000 i s R
Hose assembly
10 1 810M-0500003 B Ak
Square joint
1 2 855-7500002 Bk
Bolt joint
12 1 850-8502000 =k
Tee joint

39




839B01.85.1 A=#HAEA%1 HYDRAULIC SYSTEM FOR PILOT PART f

40



839B01.85.2 55 535 % E £ %52 HYDRAULIC SYSTEM FOR PILOT PART 2

FE| A THES 4 A Py
NO. [Quantuty Part No. Description Specification Remark
1 1 860A-8539000 AT 5839A-85004001% 3
Right pilot valve
2 13 0604-001080240-30 OFEAG I 25 £ 1] 10. 8X 2.4 NBR-90 IS0
0 seal ring
3 10 860A-8500003 Bk
Bolt joint
4 2 T0101-02000 ORI ENEE DN
Bolt joint
5 3 855-7500002 BBk
Bolt joint
6 2 889-8505100 Jling=9=95'4
Hose assembly
7 1 855-8533000 e K
Hose assembly
8 1 810M-0500003 B Ak
Square joint
9 2 858-6509000 e S
Hose assembly
10 12 0404-006-05 S 6 GB/T 97.1 ZnNi
Washer
11 10 0401-006-05 S 2 ] 6 GB/T93 ZnNi
Spring washer
12 14 0206-000600025-65 PAVIEAY: M6X 25 GB/T5783 8.8 ZnNi
Bolt
13 1 838B-8508000 A S
Hose assembly
14 1 E60A3-8505000 e+ 26 519
Bulldoze pilot valve
15 4 0416-014-00 21 A A JE 14 BS/A 14.7X 21X 1.5 1SO
Combinatory washer
16 2 820-8500003 Bk
Bolt joint
17 1 T0101-010010 Pk
Bolt joint
18 3 810M-0500002 =RiErS
Square joint
19 2 860A-8521000 i e i R
Hose assembly
20 1 & =955

870-7509000

Hose assembly

41




839B01.85.2 %SHHAEZED HYDRAULIC SYSTEM FOR PILOT PART 2

14
12 9
"
3 24
10 ; ’
: \ ,\\.\23
16\ \0
17 '
8
3 19
4 1 20
5
6 3
37
8 @
o ! 6 7
3 10 12
27 41 11
10
38 2
3
9
5
4 28
29
30
k 31
1 3 i 9

42



839B01.85.2 55 535 % E £ %52 HYDRAULIC SYSTEM FOR PILOT PART 2

FE| Ak THES & % i P
NO. |Quantuty Part No. Description Specification Remark
21 L 820-8500004 Bk
Bolt joint
22 3 850-8502000 =k
Tee joint
23 2 818B-0500062 =ik
Tee joint
24 L T0201-020016 e S
Hose assembly
25 ! T0201-020017 R AR
Hose assembly
26 L 860A-8535300 A Bk
Hose assembly
27 1 860A-8538000 Ji e SR 15839A-85003003k %
Left pilot valve
28 1 820-8539000 i B
Hose assembly
29 ! 8608508600 e S
Hose assembly
30 1 853D-8516000 FAE Bk
Hose assembly
31 1 820-8533000 B 5 Sk
Hose assembly
32 2 0206-000600016-65 7 S M6X 16 GB/T 5783 8.8 ZnNi
Bolt
33 1 E60A3-8503000 TSRS 5839A-8500200A i 34
Walking pilot valve
31 1 0401-008-05 S L 8 GB/T93 ZnNi
Spring washer
35 4 0404-008-05 218 8 GB/T97. 1 ZnNi
Washer
36 4 0206-000800025-65 AVIiES M8X 25 GB/T5783 8.8 ZnNi
Bolt
37 2 870-8500003 =ik
Tee joint
38 2 816-8500041 IR
Hose assembly
39 2 839A-8500010 TR
Seal Pipe clamp
40 1 839A-8500400 ey =] 5860A-853900014 %%
Right pilot valve
41 1 839A-8500300 Ji e SR 5860A-85380003k %
Left pilot valve
42 1 839A-8500200A TS S 15E60A3-85030003 %%

43




839B01.85.2 %SHHAEZED HYDRAULIC SYSTEM FOR PILOT PART 2

14
12 9
"
3 24
10 ; ’
: \ ,\\.\23
16\ \0
17 '
8
3 19
4 1 20
5
6 3
37
8 @
o ! 6 7
3 10 12
27 41 11
10
38 2
3
9
5
4 28
29
30
k 31
1 3 i 9

44



839B01.85.2 55 535 % E £ %52 HYDRAULIC SYSTEM FOR PILOT PART 2

Fes| HE EHES % W g #E
NO. [Quantuty Part No. Description Specification Remark
Walking pilot valve
43 1 870P-0600103 CRRLES
Handle boom
44 2 0105-000500008-63 PN H B A SR MR ET M5X 8 GB/T 70. 1 8.8 Zn.D
Bolt
45 1 870P-0600104 L RIES
Handle boom
16 2 853K-0607020 kAT
Joy stick
47 2 0404-010-05 -3 el 10 GB/T 97.1 ZnNi
Washer
48 2 0206-001000035-65 VAVIIE . Pis M10X 35 GB/T 5783 8.8 ZnNi
Bolt

45




839B01.85.2 %SHHAEZED HYDRAULIC SYSTEM FOR PILOT PART 2

14
12 9
"
3 24
10 ; ’
: \ ,\\.\23
16\ \0
17 '
8
3 19
4 1 20
5
6 3
37
8 @
o ! 6 7
3 10 12
27 41 11
10
38 2
3
9
5
4 28
29
30
k 31
1 3 i 9

46



839B01.85.3 55 S48 #|¥ K Z4i3 HYDRAULIC SYSTEM FOR PILOT PART 3

FE| K& THES & % i Py
NO. |Quantuty Part No. Description Specification Remark
1 6 0604-001080240-30 O A4 Ji 5 ek P 10.8X 2.4 NBR-90 1S0
0 seal ring
2 1 855-7500002 BBk
Bolt joint
3 1 820-8500003 Bk
Bolt joint
4 1 820-0500004 i 3
Plug
5 1 0416-010-00 9] & e
Combinatory washer
6 1 839B-8500002 T FE 2 3k
Pressure joint
7 1 839-8524000 A 2
Hose assembly
8 1 801-0500009 EREDE
Square joint
9 1 830V01-8500200 A S
Hose assembly
10 1 850C-8500001 ERE T
Square joint
1 1 885-8524000 i 4 A
Hose assembly
12 1 860A-8537800 i s
Hose assembly
13 3 820-8500004 Bk
Bolt joint
14 5 0416-014-00 A 14 BS/A 14.7X21%X1.5 IS0
Combinatory washer
15 1 860L-8504000A V8 1
0il source
16 6 0416-018-00 o] £ et 2 ) 18 BS/A 18.7X27X2 TS0
Combinatory washer
17 6 820-0500003 Bk
Bolt joint
18 1 839-8503900 i s R
Hose assembly
19 6 0206-000800020-65 75 ki M8 X 20 GB/T 5783 8.8 ZnNi
Bolt
20 6 0401-008-05 B 8 GB/193 N

Spring washer

47




839B01.85.3 %#BHAKEZZ3 HYDRAULIC SYSTEM FOR PILOT PART 3

.‘9«"
D

70
o uW_

7/ \ A ,W:_x =
) ‘e!k‘\ln ;

Y

48



839B01.85.3 5 S #¥UE £ 43 HYDRAULIC SYSTEM FOR PILOT PART 3

FE| K& THES & % ik Py
NO. |Quantuty Part No. Description Specification Remark
21 6 0404-008-05 T 8 GB/T97. 1 ZnNi
Washer
22 1 839A-8500001 i 1 S
0il source stents
23 4 810M-0500003 Bk
Square joint
24 1 892A-8538000 i S
Hose assembly
25 1 820-8500013 Bk
Bolt joint
26 1 830D-7506000 A B
Hose assembly
21 1 850-8533000 A R
Hose assembly
28 1 860J-8508200 A B
Hose assembly
29 ! 892A-8519000 e R
Hose assembly
30 2 860-8537000 iz SR
Hose assembly
31 3 810M-0500002 ERE DT
Square joint
32 4 860A-8500003 FEk
Bolt joint
33 1 895-8503800 i S
Hose assembly
34 1 853-7504000 A B
Hose assembly
35 1 839-8505000 A B4R
Hose assembly
36 1 818B-0500016 BBk
Bolt joint
31 1 810-0500023 13k
Plug
38 1 F60A3-8500001 ] 5 25 4
fixed plate
39 1 0416-027-00 94
Combinatory washer
40 1 820-9500001 2 3
Plug

49




839B01.85.3 %#BHAKEZZ3 HYDRAULIC SYSTEM FOR PILOT PART 3

.‘9«"
D

70
o uW_

7/ \ A ,W:_x =
) ‘e!k‘\ln ;

Y

20



839B01.85.3 2t B4 & & %3 HYDRAULIC SYSTEM FOR PILOT PART 3

Fe| #& SHES % W AR #E
NO. |Quantuty Part No. Description Specification Remark
4l 2 0404-006-05 448 6 GB/T 97.1 ZnNi
Washer
42 1 830-8500001 ik
Plug
43 2 0401-006-05 g6 3 38 6 GB/T93 ZnNi
Spring washer
44 7 839B-8500001 >N EiKid
Velcro cable tie
45 2 0604-001780240-30 OFF A e 2+ 17.8X 2.4 NBR-90 IS0
0 seal ring
46 2 860C-0500005 2 9
Plug
47 L 526-8517000 e MR
Hose assembly
48 2 0416-022-00 2 45 e 22 BS/A 22.7X30X2 IS0
Combinatory washer
9 1 86078500006 Bk
Bolt joint
50 1 820-8544000 Hhea
Accumulator
51 2 0206-000600025-65 AR M6 25 GB/T5783 8.8 ZnNi
Bolt
52 1 820-7500006 ITERE
protective
03 1 839B-8500003 RS R
0il source stents
54 3 0404-010-05 -4 ] 10 GB/T 97.1 ZnNi
Washer
55 3 0401-010-05 35 1 ] 10 GB/T 93 ZnNi
Spring washer
56 3 MI0X 25 GB/T 5783 M8 X 20 GB/T 5783 8.8 ZnNi

0206-001000025-65

Bolt

ol




839B01.85.3 %#BHAKEZZ3 HYDRAULIC SYSTEM FOR PILOT PART 3

.‘9«"
D

70
o uW_

7/ \ A ,W:_x =
) ‘e!k‘\ln ;

Y

o2



839A01.95 T/E3 B JE 24 HYDRAULIC SYSTEM FOR WORKING EQUIPMENT

Fs| %HE FHEY K Mk %k
NO. | Quantuty Part No. Description Specification Remark
1 1 838A-9501000A 77 2 A
Bucket cylinder
2 6 820-0500034 Bk
Bolt joint
3 6 0604-001780240-30 OG5 o dF el 17.8X 2.4 NBR-90 1SO
0 seal ring
4 2 820-9504000 A S
Rubber pipe assembly
5 8 839A-9500003 Bk
pipe clame
6 8 0401-010-05 5L 2 ] 10 GB/T93 ZnNi
Spring washer
7 8 0404-010-05 P 10 GB/T 97.1 ZnNi
Washer
8 8 0206-001000050-65 VAViibay: 1ia M10X 50 GB/T 5783 8.8 ZnNi
Bolt
9 6 839A-9500002 5 4
Round bar
10 1 838A-9502000A SFFF LA AR
Arm cylinder
11 2 839A-9505000 B 21U LA K
Steel pipe assembly
12 2 801-0547000 R R
Rubber pipe assembly
13 2 839A-9504000 B R
Rubber pipe assembly
14 2 818B-9519000 A S
Rubber pipe assembly
15 2 839A-95060008 UL FARUR) 2N oS
Excessive liock
16 2 0306-080-45 Eithayil: b M8 GB/T 6170 8 ZnNi
Nut
17 1 0206-001200030-65 LY M12X30 GB/T5783 8.8 ZnNi
Bolt
18 1 0401-012-05 FRE 12 GB/T 93 ZnNi
Washer
19 1 838A4-9503200 TRY R
prorective plate
20 4 0206-000800020-65 N S A M8X 20 GB/T5783 8.8 ZnNi
Bolt

53




839A01.95 THEEREZSE HYDRAULIC SYSTEM FOR WORKING EQUIPMENT

o4



839A01.95 T/E3 B JE 24 HYDRAULIC SYSTEM FOR WORKING EQUIPMENT

Fs| HE ZHEES 2R Mg BIE
NO. | Quantuty Part No. Description Specification Remark
21 2 838A-9503001 3R
Pilot plate
22 1 8384-9503100A BNV TR
Boom cylinder
23 4 0403-008-03 R GB/T 96. 1 ZnNi
Washer
24 2 889-8500002 Bk
Bolt joint
25 1 83949500200 JRE A MR
Rubber pipe assembly
26 1 0703-101-03 F R R VE AR M10X1 JB/T 7940. 2 7n.D

oil cup joint

95




839A01.95 THEEREZSE HYDRAULIC SYSTEM FOR WORKING EQUIPMENT

o6



839A01.65 [t J& % B ¥ /E £4; HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT

FE| HE TES % ¥ i P
NO. | Quantuty Part No. Description Specification Remark
1 2 820-0500009 Bk
Bolt joint
2 2 830-0500004 [F
Screw plug
3 2 0416-022-00 GH £ A 292 BS/A22. TX 30X 2 1S0
Combinatory seal washer
4 2 820-7500005 25 34 3k
Square joint
g 2 820-9504000 A S
Hose assembly
6 2 839A-9505000 A 3V T AN R
steel pipe assembly
7 1 830D-9500004 e
Underlay
8 1 835-0529000 i 7 2
Hose assembly
J 1 835-0528000 i e
Hose assembly
10 2 0604-001080240-30 OFAG I 5% d ] 10.8X 2.4 NBR-90 IS0
0 rubber seal ring
1 2 860A-8500003 ELRE
Bolt joint
12 1 860A-8521000 e
Hose assembly
13 1 0604-001780240-30 OFFAG I 5% s+ ] 17.8X 2.4 NBR-90 IS0
0 rubber seal ring
14 1 850-0500002 sk
Bolt joint
15 1 830D-0611002 BT
Screw
16 1 855-8531000 65 B
Hose assembly
17 1 818B-0500062 SRt D
Tee joint
18 1 850-8502000 ESE DR
Tee joint

o7




839A01.65M BEEREZA HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT

o8



839A01.65 [t J& % B ¥ /E £4; HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT

e A& THEE & s P
NO. | Quantuty Part No. Description Specification Remark
19 1 860A-8535300 i 2 R
Hose assembly
20 1 838B-8508000 7 2 R
Hose assembly
21 3 820-8500003 E#k
Bolt joint
22 1 820-8500004 Hiek
Bolt joint
23 1 0416-014-00 £ B 14 BS/A14. 7X21X 1.5 IS0
Combinatory seal washer
24 2 810M-0500002 ERE D8
Square joint
25 1 830D-0611100 BEAR
Footplate
26 2 0416-027-00 2H & 5 4 2 27 BS/A27.7X36X2 1S0
Combinatory seal washer
21 1 830D-9501000 1
Turring valve
28 1 0306-080-45 IESVAVEL " St M8 GB/T6170 8.8 ZnNi
Nut
29 1 820-9500002 Bk
Bolt joint
30 1 830D-9500003 JEAR
Clamp plate
31 2 0401-006-05 354 4 6 GB/T93 7nNi
Spring washer
32 2 0206-000600016-65 VAV B Y M6X 16 GB/T 5783 8.8 ZnNi
Bolt
33 1 T0301-12000 B S 5 1
Pedal valve
34 4 0206-001000020-65 AV PN i M10X20 GB/T5783 8.8 7ZnNi
Bolt
35 4 0401-010-05 3545 41 10 GB/T93 ZnNi
Spring washer
36 4 0404-010-05 P H 10 GB/T97. 1 ZnNi
Washer

29




839A01.65M BEEREZA HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT

60



839A01.65 [t J& % B ¥ /E £4; HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT

FFs| HE THEE % A% #1E
NO. | Quantuty Part No. Description Specification Remark
37 1 870-8500001 Hi%k
Bolt joint
38 1 830-8500001 WA ZE
Screw plug
39 1 860C-0500005 WRTE
Screw plug

61




839A01.65M BEEREZA HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT

62



E60F01.06 ¥4\l CONTROL MECHANISM

Fe HE FHES £ R #&YE
NO. Quantuty Part No. Description Specification Remark
1 1 E60A3-0617000 JA R i FrHC
Seat assembly Standard configuration
2 2 853K-0616103B 4
Upper box
3 1 853K-0612104B A5 T AR
Right panel
4 24 0110-000500020-65 A R IR AT M5X20 GB/T 818 8.8 ZnNi
Screw
5 2 853K-0616102 ST MR
Pilot cover
6 16 0401-005-05 L T[] 5 GB/T 93 ZnNi
Spring washer
7 16 0404-005-05 T2 ] 5 GB/T 97.1 ZnNi
Washer
8 2 853K-0616101A T4H
Below box
9 1 E60A3-0612300A B
Right bracket assembly
10 8 0206-000800030-65 AN F SRR M8X 30 GB/T5783 8.8 ZnNi
Bolt
11 8 0401-008-05 T [ 8 GB/T 93 ZnNi
Spring washer
12 8 0404-008-05 T2 ] 8 GB/T 97.1 ZnNi
Washer
13 1 853K-0613100A bz
Balladeur train
14 8 0105-000800016-65 7S A TR A Sk R AT M8X 16 GB/T70.1 8.8 ZnNi
Screw
15 1 853K-0613200 SHA
Guide rail assembly
16 1 E60A3-0611000A JEEp
Supporting plate of seat
17 4 0211-001000025-65 VAV By Y M10X 25 GB/T 5789 8.8 ZnNi
Bolt
18 18 0211-000600012-65 VAV i RF A TIL Y M6X 12 GB/T 5789 8.8 ZnNi
Bolt
19 1 853K-0610011 HIAMIGHR
Front exterior plate
20 1 853K-0610014 AT 22 AR
Front cover plate
21 1 853K-0602001 i ) fig
Rubber cushion
22 2 0211-000800016-65 7N FVE A T R AR M8X 16 GB/T 5789 8.8 ZnNi
Bolt
23 1 835-0614010A I i
Footplate pedestal
24 1 860E-0613001 e
Rubber footplate
28 1 853K-0602002 O AR A
Rubber cushion

63




F60F01.06 #4414 CONTROL FRAMEWORK

61,62,63

64



E60F01.06 ¥4\l CONTROL MECHANISM

Fe & ZHES £ M %
NO. Quantuty Part No. Description Specification Remark
33 1 E60A3-0622010A SCHERRCA A
Support plate assembly
34 20 0404-010-05 T E 10 GB/T 97.1 ZnNi
Washer
36 1 853K-0600002B HAR
Rubber footplate
37 1 E60A3-0601100A JEAR A4
Bottom plate body
38 4 0206-001600040-84 VAV By Y M16X40 GB/T 5783 10.9 EwF
Bolt
39 4 0420-016-55 1o 56 JE 4 P 16 GB/T 1230 HRC40 ZnNi
Washer
40 4 853K-0600010A Ve e
Shock absorber Matching
42 16 0206-001000020-84 VAV F i M10X20 GB/T5783 10.9 IEWY
Bolt
43 2 0501-020012-05 JF 44 2X12 GB/T 91 ZnNi
Cotter pin
44 2 0404-006-05 T 6 GB/T 97.1 ZnNi
Washer
45 1 E18B3-0630001 i
Rubber mat
46 2 0508-060016-03 B 6X16 GB/T 882 Zn.D
Pin
47 1 830P-0609100 JIEN B 55 A
Cover plate
48 1 860E-0613001 i
Rubber footplate
49 1 853K-0602003 T A fig
Rubber cushion
50 1 853K-0602004 S ) f
Rubber cushion
51 1 853K-0610013 e MR
Left exterior plate
52 1 853K-0610030 e AR LA
Left cover plate
53 1 853K-0616500A LAETFHRH
Safety handle assembly
54 1 E60A3-0616300A B B
Left bracket assembly
55 1 853K-0616104B T THIAR
Left panel
56 1 853K-0601007 M 4
Sponge
57 1 E60A3-0610001 R
Connecting Plate
58 1 853K-0601011 A EE AR
Right Cover plate Weldment
59 1 853K-0601020 e g AR R

Left cover plate Weldment

65




F60F01.06 #4414 CONTROL FRAMEWORK

61,62,63

66



E60F01.06 ¥4\l CONTROL MECHANISM

Fe HE THAS E4 Mk £
NO. Quantuty Part No. Description Specification Remark
60 1 853K-0616001 fis B ¥ 5%
Tect Switch
61 1 T0414-01021 2785 He DT04-2P
2 core socket
62 1 T0414-01022 258
2 core lock
63 2 T0414-09116 16484l
16 pin
64 4 853K-0616402 AR
Safety lock cover
65 4 0206-000800020-65 VAViiE oY Vi M8X20 GB/T 5783 8.8 ZnNi
Bolt
66 2 860-0600004 JEAR
Pressing plate
67 4 0401-010-05 A 10 GB/T 93 ZnNi
Spring washer
68 2 E60A3-0600011 AT JE 2% PR
Shock absorber Standard configuration
69 2 E60A3-0600012 JE VB E A Friid

Shock absorber

Standard configuration

67




F60F01.06 #4414 CONTROL FRAMEWORK

61,62,63

68



E60F01.08 =EARSF AL AIR CONDITIONING SYSTEM ASSEMBLY

e #HE FES L FAE HVE
NO.[Quantuty Part No. Description Specification Remark
1 1 E60A3-0801500 P55 il =
Control
2 4 0110-000400012-65 TR SRR ET M4X12 GB/T 818 | 8.8 ZnNi
Screw
3 1 E60A3-0801600 TGN
Air—-condition cable
4 1 E60A3-0801100 2 A A I
Air—condition box assembly
5 7 0404-006-05 P 6 GB/T 97.1 ZnNi
Washer
6 7 0401-006-05 L E 6 GB/T 93 ZnNi
Spring washer
7 7 0306-060-45 IEIEVAY LS M6 GB/T6170 8 ZnNi
Nut
8 16 0211-000800016-65 7N FH 2 TH R A M8X 16 GB/T 5789 | 8.8 ZnNi
Bolt
9 1 8857-0801002 HEZK &
Drainpipe
10 3 860Q-1205011 =SS
Pipe clamp
11 10 0211-001000025-65 ISR L THNE A M10X25 GB/T 5789 | 8.8 ZnNi
Bolt
12 1 E60A3-0800002 HIEESRiEE
Front seal sponge
13 2 839A-1205004 B
pipe clamp
14 1 853L-0800001 WK
Water pipe
15 1 853L-0801010 TG A Sk
Desiccator exit pipe
16 1 853K-0801410 i3
Desiccator
17 1 870Q-0811401 TR AR
Desiccator Plate
18 1 870Q-0811401 XA
Bracket
19 2 T0416-060006 ERR XJR-10-CLIP
Locator card
20 2 T0416-060001 241 XJR-7
Cable Clip

69




SHAREK AIR—CONDITION SYSTEM

H3

£60F07.08

I 1ZETS
19,20 BAY é§ﬁ

: ,.5‘

i
AR N

21 22 .'."» T4 9} '
<, ) A
%3 J/& 36 2q
i / 2= /’—\J

70



E60F01.08 =EARSF AL AIR CONDITIONING SYSTEM ASSEMBLY

e #HE FES L S HVE
NO.[Quantuty Part No. Description Specification Remark
21 5 0206-000600030-65 AN ERIERE M6X 30 GB/T 5783 | 8.8 ZnNi
Bolt
22 1 E60A3-0801030 AR
Vent—pipe assembly
23 2 0206-000800030-65 VAV B ves M8X 30 GB/T 5783 | 8.8 ZnNi
Bolt
24 2 0401-008-05 5L % P 8 GB/T 93 ZnNi
Spring washer
25 2 0404-008-05 P 8 GB/T 97. 1 ZnNi
Washer
26 2 E60A3-0800040A PR S
Condenser bracket
27 1 E60A3-0801200 23585
Condenser assembly
28 1 E60A3-0800050 A kds E3CR
Condenser bracket
29 1 E60A3-0800001 A
Sealing sponge
30 1 E60A3-0801300 JEAEALE K
Compressor assembly
31 1 E60A3-0800003 JERE SR
Rear seal sponge
32 1 E60A3-0801040 W SR R
Inspiration pipe assembly
33 5 853D-1285003 &g
Pipe clamp
34 1 E60A3-0801020 A las O Bk
Desiccator exit pipe
35 1 839B-0800001 WK
Water pipe
36 3 1002-024-03 U 22 XA i d24 Q672 Zn. D
Hoop
37 1 870P-0811500 TR
Tensioning Wheel
38 1 E60A3-0801700 FE4ELE R
Compressor Harness
39 1 1001-025-90 I 47 d25 JB/T 8870
Hoop

71




SHAREK AIR—CONDITION SYSTEM

H3

£60F07.08

I 1ZETS
19,20 BAY é§ﬁ

: ,.5‘

i
AR N

21 22 .'."» T4 9} '
<, ) A
%3 J/& 36 2q
i / 2= /’—\J

72



839A01.10.1 BZ /4 X i1 OVERLAY ASSEMBLY 1

e #HE FHES 2R e B/
NO. | Quantuty Part No. Description Specification Remark
1 25 0206-001000020-65 7N SR 2 A M10x20 GB/T 5783 8.8 ZnNi
Bolt
2 23 0403-010-05 N 10 GB/T 96.1 ZnNi
Washer
3 1 839A-1003100B gy Y s
Right cover
4 1 839A-1003300 i 5 UE M
Right screen
5 9 0403-006-05 K 6 GB/T 96.1 ZnNi
Washer
6 9 0306-060-45 17N f iR M6 GB/T 6170 8 ZnNi
Nut
7 1 853K-1007100A LIS
Protegulum
8 1 853K-1007002 A 4
Rubber seal strip
9 2 0404-010-05 S| 10 GB/T 97.1 ZnNi
Washer
10
11 2 T0814-030003 M JRE
Rubber tile
12 2 0306-100-45 1R f iR B M10 GB/T 6170 8 ZnNi
Nut
13 1 853K-1000030 A EE
Lock buckle
14 6 0403-008-05 K 8 GB/T 96.1 ZnNi
Washer
15 4 0306-080-45 [EEVAVEL 35 M8 GB/T 6170 8 ZnNi
Nut
16 1 853K-1000003 A i
Lock buckle
17 1 853K-1000040 FatR
Guard
18 1 839A-1008100C R HEZE
Frame
19 2 0403-012-05 K 12 GB/T 96.1 ZnNi
Washer
20 2 | 0206-001200030-45 AY; BN Yo M12x30 GB/T 5783 | 8.8 ZnNi
Bolt

73




839A01.10.1 B&fRAT OVERLAY ASSEMBLY 1

74



839A01.10.1 BZ /4 X i1 OVERLAY ASSEMBLY 1

FE| HE ZHES B A £iE
NO. | Quantuty Part No. Description Specification Remark
21 1 853K-1000005A Y
Support
22 2 0501-025024-05 T 044 2.5x24 GB/T 91 ZnNi
Cotter pin
23 1 839A-1008001 R
Connecting plate
24 2 839A-1008200A T 5 BB
Hinge
25 1 839A-1000100A B o 204
Front cover
26 1 853K-1000200 E=Xil
Cover lock
27 1 839A-1002000B T &5 444
Top cap
28| 4 T0801-020059 LESESN
Nut
29 2 853L-1000004 3
Plate

75




839A01.10.1 B&fRAT OVERLAY ASSEMBLY 1

76



839B01.10.1 B =44 1 OVERLAY ASSEMBLY 1

e #HE FHES 2R e B/
NO. | Quantuty Part No. Description Specification Remark
1 1 839A-1007100C JoHEZE
Frame
2 4 0403-012-05 N 12 GB/T 96.1 ZnNi
Washer
3 4 0206-001200030-65 VaYiiby Ya M12x30 GB/T 5783 8.8 ZnNi
Bolt
4 8 0403-008-05 K 8 GB/T 96.1 ZnNi
Washer
5 8 0501-025024-05 VAR BE:E] 2.5%24 GB/T 91 ZnNi
Cotter pin
6 2 T0813-010027 A g
Pneumatic support
7 2 839A-1007400 MLER R
Engie hood hinge
8 44 0403-010-05 e 10 GB/T 96.1 ZnNi
Washer
9 6 0206-001000035-65 VAV By Yo M10x35 GB/T 5783 8.8 ZnNi
Bolt
10 1 839B-1007020 R
Bend plate
11 1 839A-1000004 B2 S 4%
Support
12 1 839A-1005400A HLER A JE Y
Engie hood left screen
13 18 0306-050-45 1R f iR B M5 GB/T 6170 8 ZnNi
Nut
14 18 0403-005-05 K 5 GB/T 96.1 ZnNi
Washer
15 1 839B-1005003 HELRIR
Sponge
16 29 T0812-010001 YRL-RET
Plastic nail
17 1 853D-1031002 b A
Heat insulation material
18 6 0206-000800016-65 VAY: BNy M8x16 GB/T 5783 8.8 ZnNi
Bolt
19 1 853K-1000300 L4
Lock
20 1 853K-1000004A ENPLEH
Dowed pin

7




1

839B01.10.1 E&fFEMT OVERLAY ASSEMBLY

78



839B01.10.1 B =441 OVERLAY ASSEMBLY 1

e 3E& FHES 2K A #IE
NO. | Quantuty Part No. Description Specification Remark
21 1 839A-1005002 HEZRAR
Sponge
22 1 839B-1005001 HEZR AR
Sponge
23 1 839A-1005004A A i
Rubber seal strip
24 1 839B-1005100B HLEAR
Engie hood
25 1 839A-1005500A HLEEATEM
Engie hood Right screen
26 34 0206-001000020-65 AV PN Yio M10x20 GB/T 5783 8.8 ZnNi
Bolt
27 1 860Q-1000060 HLER B $1
Lock buckle
28 1 860Q-1000009 457 JBE
Bale
29 1 860R-1000004 ik
Base plate
30 2 810-1500003 BRET S
Screw cap
31 2 839A-1000003 FAHR
Back plate
32 2 0306-100-45 EiEVAVEL: S M10 GB/T 6170 8 ZnNi
Nut
33 1 839A-1000005 Hubr
Base plate
34 2 0206-001000030-65 VAY: B Yin M10x30 GB/T 5783 8.8 ZnNi
Bolt

79




1

839B01.10.1 E&fFEMT OVERLAY ASSEMBLY

80



E60F01.10.1 B %4 4 1 OVERLAY ASSEMBLY 1

e #HE EHES 2R A #IE
NO. | Quantuty Part No. Description Specification Remark
1 1 839B-1009210A A BRI A
Right block
2 8 0403-010-05 KB 10 GB/T 96.1 ZnNi
Washer
3 8 0206-001000020-65 VaYiiby Ya M10x20 GB/T 5783 | 8.8 ZnNi
Bolt
4 1 839B-1009201A A R A i 4
Right block Sponge
5 8 T0812-010001 HRLET
Plastic nail
6 1 839B-1009101 e B i 45,
Left block Sponge
7 1 839B-1009110A I RRRREA:
Left block

81




E60F01.10.1 EEfFEMI OVERLAY ASSEMBLY |

82



850.11 E#HLH#) SLEWING ASSEMBLY

FSl #HE EHES Z R e B
NO.| Quantuty Part No. Description Specification Remark
1 20 0204-001600075-94 AN SR E e M16X75 GB/T 5782 | 12.9 iLw%
Bolt
2 20 0204-001600085-94 7N SR AR M16 X85 GB/T 5782 | 12.9 iAw%¥
Bolt
3 1 850-1110000 [ 52 7K
Slewing support
4 2 0503-160045-03 [ A4 16X45 GB/T119. 2 7n.D
Pin

83




850.11 BEA#  SLEWING MACHINE

84



839B01.12.1 A#1 24 COOLING SYSTEM

Fg| #E EHES ZFR e #/iE
NO.| Quantuty Part No. Description Specification Remark
1 1 839B-1201013A - RE PR
Upper heat—insulation
2 10 856C-1201004 BRTA et
Button
3 7 0206-000800020-65 AYi B ia M8X 20 GB/T 5783 8.8 ZnNi
Nut
4 8 0401-008-05 L A P 8 GB/T93 ZnNi
Spring washer
5 8 0404-008-05 PR 8 GB/T97.1 ZnNi
Washer
6 1 839B-1201600A L RE b 2 A
Upper wind separate board
7 1 839B-1201100C HCRR S R
Radiator
8 1 839B-1201200 T B A
Left wind separate board
9 2 0206-001000030-65 N Sk g AR M10X 30 GB/T 5783 8.8 ZnNi
Bolt
10 3 0401-010-05 5L L P 10 GB/T93 ZnNi
Spring washer
11 3 0404-010-05 P 10 GB/T97. 1 ZnNi
Washer
12 1 839B-1201700 P AT A
Pull staff
13 1 839B-1201017 EESNIIE S
Sealing strip
14 1 839B-1201011 e R #ik
Left heat—insulation
15 1 839B-1201008 7 bR A
LEFT down heat-insulation
16 2 839B-1201022 JBE
Cushion
17 4 885B-1202007 [ A B
sleeve
18 4 0401-012-05 S P 12 GB/T93 ZnNi
Spring washer
19 4 0204-001200090-65 VaVi By Y M12X90 GB/T 5782 8.8 ZnNi
Bolt
20 4 839B-1201014 PR
clip

85




839B01.12.1 %4%% COOLING SYSTEM

86



839B01.12.1 A#1 &4 COOLING SYSTEM

Fsl #E FHES B A B
NO.| Quantuty Part No. Description Specification Remark
21 1 839B-1201006 BRIKRE
Rubber jacket
22 1 839B-1201002A KE
Lower water pipe
23 4 1002-045-03 WU 2. A il d48 Q672 Zn.D
Hoop
24 1 E60C2-1201006 JA 4
Upper Fender
25 1 839B-1201007 NG
Down heat—-insulation
26 1 839B-1201001 bKE
Upper water pipe
27 1 839B-1201012A 15 R ik
Right heat—insulation
28 1 860J-1251100 P&
Bracket
29 1 0306-080-45 12N R B M8 GB/T 6170 8 ZnNi
Nut
30 1 0206-000800025-65 VaVi By Y M8 X 25 GB/T5783 8.8 ZnNi
Bolt
31 1 860J-1251001 A
Balancing container
32 1 839B-1201018 EESNE S
Sealing strip
33 1 839B-1201300 bR AL
Right wind separate board
34 1 0206-001000020-65 VAYiEY: Vi M10X 20 GB/T 5783 8.8 ZnNi
Bolt

87




839B01.12.1 %4%% COOLING SYSTEM

88



839B01.12.2 #HS R4 AIR INLET SYSTEM

Fel #HE FHES ZR Ve #iE
NO.| Quantuty Part No. Description Specification Remark
1 1 0306-080-43 17N F B M8 GB/T6170 8 Zn.D
Nut
2 6 0401-008-03 % 4 8 GB/T93 Zn.D
Spring washer
3 6 0404-008-03 T 8 GB/T97. 1 Zn.D
Washer
4 1 0206-000800040-63 AYi By s M8 X 40 GB/T5783 8.8 Zn.D
Bolt
5 1 839-1292002 JEHRE
Rear air—-inlet hose
6 4 830H-1202003 TAY <4k
T-Hoop
7 1 830H-1202007 THL K fiii
T-Hoop
8 1 830H-1202101 Y R IRE A
Alarm
9 1 830H-1202100A a0 5909
Air filter assembly
10 5 0206-000800020-63 VAViiEN Y M8 X 20 GB/T5783 8.8 Zn.D
Bolt
11 1 860R-1202005 PR
Pipe clamp
12 1 839B-1202001 Bk
Front air—inlet hose
13 1 839B-1202002 HARE
air—inlet hose
14 2 0206-000800025-63 VAV By Vi M8 X 25 GB/T5783 8.8 Zn.D
Bolt
15 1 839-1292200 SR
Bracket
16 1 830T-1211100 ISR
Bracket
17 1 830H-1202110 FPEE
Main filter element
18 1 830H-1202120 LAPE

Safety filter element

89




839B01.12.2 #A%4% AR INLET SYSTEM

90



839B01.12.3 i J#:HN R 5:

TROTTLE CONTROL SYSTEM

Fsl #E FHES B A B
NO.| Quantuty Part No. Description Specification Remark
1 1 839B-1203420A TR R R
Throttle control assembly
2 4 0404-006-05 T2 6 GB/T97. 1 7nNi
Washer
3 4 0401-006-05 30 4 6 GB/T93 ZnNi
Spring washer
4 2 0206-000600030-65 VAV by Vi M6 30 GB/T5783 8.8 ZnNi
Bolt
5 1 0206-001000016-65 VAV (DAY M10X 16 GB/T 5783 8. 8ZnNi
Bolt
6 2 0401-010-05 55 A 10 GB/T 93 ZnNi
Spring washer
7 2 0404-010-05 T 10 GB/T 97.1 7nNi
Washer
8 2 858B-1200002 PR
Pipe clip
9 2 839B-1203002 BIKE
Rubber sleeve
10 1 0206-001000020-65 VAV By E M10X 20 GB/T 5783 8. 8ZnNi
Bolt
11 1 0306-100-45 LRI N ff MR M10 GB/T 6170 8ZnNi
Nut
12 1 839B-1203001 X
Bracket
13 1 839B-1203003 iNER
Bracket
14 2 0206-000600016-65 VAV Vi M6X 16 GB/T 5783 8. 8ZnNi
Bolt

91




839B01.12.3 #IT#A%4% THROTTLE CONTROL SYSTEM

92



839B.12.4 KX &% EXHAUST SYSTEM

FE| #E EHES B4 b3 B
NO. Quantuty Part No. Description Specification Remark
1 6 0206-000800025-65 VAViEN: i M8 X 25 GB/T5783 8.8 Zn.Ni
Bolt
2 10 0401-008-05 IR 8 GB/T93 7n. Ni
Spring washer
3 10 0404-008-05 1 8 GB/T97. 1 Zn. Ni
Washer
4 1 839B-1204200 e
Exhaust Connect pipe
5 4 0206-000800035-84 AVi PNy M8 35 GB/T5783 10.9 Kw%
Bolt
6 1 608A-1204001 R Zn. Ni
Packing
7 8 0306-080-45 Eitbaviil S5 M8 GB/T6170 8 Zn.Ni
Nut
8 1 839B-1204100A VH P s SRR
Muffler
9 2 839B-1204002 litd 72 4
Cirque hoop
10 1 839B-1204001A VH 7 AL A R
Muffler heat—insulation sheath
11 1 839B-1204300A T AR SR
Muffler support
12 2 0403-008-05 KEE 8 GB/T96. 1 Zn. Ni
Washer
13 2 0210-001202025-84 AViiEAY: Yia MI2X1.25X25 GB/T 5786 | 10.9 i&w %
Bolt
14 2 0401-012-05 A 12 GB/T93 Zn. Ni
Spring washer
15 2 0404-012-05 T 12 GB/T97. 1 Zn. Ni
Washer
16 2 006-001000030-84 VAVIiEY Lia M10X 30 GB/T5783 10.9 &w%
Bolt
17 2 0401-010-05 A5 AP 10 GB/T93 Zn. Ni
Spring washer
18 2 0404-010-05 T H 10 GB/T97. 1 Zn. Ni
Washer

95




839B01.12.4 #4A% EXHAUST SYSTEM

94



E60F01.12.5 #Rh 248 FUEL SYSTEM

FEl HE FHES B HE &E
NO. | Quantuty Part No. Description Specification Remark
1 1 E60A3-1205100B R
Fuel tank
2 1 E60A3-1205001 EER
Upper platen
3 9 0404-010-05 P 10 GB/T 97.1 ZnNi
Washer
4 9 0401-010-05 P 10 GB/T 93 ZnNi
Spring washer
5 5 0206-001000020-65 7N Sk M10X20 GB/T 5783 8.8 ZnNi
Bolt
6 1 E60A3-1205300 IR R AR A
Front platen
7 4 0404-012-05 TR 12 GB/T 97.1 ZnNi
Washer
8 4 0401-012-05 b en e 12 GB/T 93 ZnNi
Spring washer
9 4 0204-001200150-65 VAViB N Yin M12X150 GB/T 5782 8.8 7ZnNi
Bolt
10 1 E60A3-1205200 J& TR
Back platen
11 4 0206-001000030-65 ANk B M10X30 GB/T 5783 8.8 7ZnNi
Bolt
12 4 1001-012-90 I 57 d12 JB/T8870
Hoop
13 1 T1004-030003 e
Fuel pipe
14 4 0404-012-05 SEHJE 12 GB/T97. 1 ZnNi
Washer
15 1 839B-1205002 BIRE
Rubber jacket
16 3 853D-1285003 EPR
Hose hoop
17 1 839B-1205005 =ik
Tee joint
18 1 860Q-1205011 PR
Hose hoop
19 1 860A-9540012 BIRE
Rubber jacket
20 1 839B-1205500 ESiba
Bracket
21 1 870F-1225005 HikE
Drain pipe
22 3 839B-1205004 HHE
Sponge jacket
23 1 850-1205300 SEIH TS A

95




F60F01.12.5 MwA% FUEL SYSTEM

RN

20N

96



E60F01.12.5 #R &4 FUEL SYSTEM

FEl %E ZHES B i &IE
NO. | Quantuty Part No. Description Specification Remark
Assy. fuel filter
24 1 T1004-010019 S
Fuel pipe
25 2 0206-000800040-65 AYiiPS M8 <40 GB/T 5783 8.8 ZnNi
Bolt
26 3 0401-008-05 LS 8 GB/T 93 ZnNi
Spring washer
27 3 0404-008-05 P 8 GB/T 97.1 7nNi
Washer
28 1 T1004-030015 g
Fuel pipe
29 1 T1004-030071 g
Fuel pipe
30 1 T1004-030072 i
Fuel pipe
31 1 T1004-030020 i
Fuel pipe
32 2 860R-1205001 (EP
Hose hoop
33 1 T1004-010008 RN
Fuel pipe
34 1 850H-1204001 IR
Plummer
35 1 0204-000800080-65 VAY:iE N Yis M8 X80 GB/T 5782 8.8 7ZnNi
Bolt
36 12 1001-016-90 4 d16 JB/T8870
Hoop
37 1 860-1205005 Ji 1 el
Rubber ring
38 1 860-1205600 TR i
F.0 drain
39 2 0416-014-00 5w
Seal

97




F60F01.12.5 MwA% FUEL SYSTEM

RN

20N

98



839B01.12.6 =) /7%iH &4 POWER OUTPUT SYSTEM

Fel #HE FHES ZR Ve #iE
NO.| Quantuty Part No. Description Specification Remark
1 1 839-1296100 Pefh 2
Connector
2 6 0404-008-03 P B 8 GB/T97. 1 n.D
Washer
3 6 0206-000800016-84 AYi B i M8X 16 GB/T5783 10.9 Ew¥
Bolt
4 1 839B-1206001A KRS ER A
Connecting disc
5 6 0404-010-03 S 10 GB/T97. 1 Zn.D
Washer
6 6 0401-010-03 5 L 10 GB/T93 n.D
Spring washer
7 6 0206-001000025-63 7N AR Sk g A M10X 25 GB/T5783 8.8 Zn.D
Bolt

99




839B01.12.6 st A4POWER OUTPUT SYSTEM

100



E60F01.12.7 2B &4t SUSPENSION SYSTEM

Fa | #HE FES AR Fkg HVE
NO. | Quantuty Part No. Description Specification Remark
1 4 0204-001600140-84 VAV B Vi M16X 140 GB/T 5782 |10.9 iA7%
Bolt
2 8 0404-016-05 P2 16 GB/T 97.1 ZnNi
Washer
3 4 860-1207001 kRS
4 8 853D-1213100 IR
Absorber
5 1 839-1297200A T i 35
Front support-LF
6 6 0210-001202035-84 AV Y M12X 1. 25X 35 GB/T5786| 10.9 iA7n%
Bolt
7 6 0401-012-05 5 2 T [ 12 GB/T93 ZnNi
Spring washer
8 6 0404-012-05 P 12 GB/T 97.1 ZnNi
Washer
9 4 856C-1207001 FRALAR
Protection Cup
10 4 0303-160-65 LAY R A 7S A1 B R R B M16 GB/T 889. 1 10 ZnNi
Nut
11 1 839B-1207300A e Ja B
Rear support—-LH
12 4 0210-001403035-84 AV iy Vs M14X1.5X35 GB/T5786 | 10.9 X w %
Bolt
13 4 0401-014-05 5. 3 ] 14 GB/T 93 ZnNi
Spring washer
14 4 0404-014-05 -] 14 GB/T 97.1 ZnNi
Washer
15 1 839B-1207200A a3
Rear support—RH
16 1 E60A3-1207100A TSR
Front support-RF
17 1 0210-001002030-65 N S AL M10X 1.25X30 GB/T5786| 8 ZnNi
Bolt
18 1 0401-010-05 5 5 T ] 10 GB/T93 ZnNi
Spring washer
19 1 0404-010-05 -4 10 GB/T97. 1 7ZnNi

Waﬁh?r




EO0F01.12.7 &EA% SUSPENSION SYSTEM

102



839B01.12.8 K&zl B DIESEL ENGINE SPARE PART

Fsl #HE FHES ZFR A &
NO. | Quantuty Part No. Description Specification Remark
1 1 839B-1208100 sl R L KUBOTA V2403-M-DI-E3B
Diesel Enging
2 1 835-1213011 B HH164-3243-0
Lubricating oil filter
3 1 839-1298002A A
Fan Pilot spacer
4 1 839-1298001 KA
Fan
5 4 0404-006-03 128 6 GB/T97. 1
Washer
6 4 0204-000600070-84 AN Sk AR M6X 70 GB/T5783 10.9 ®xw%
Bolt
7 1 835-1213040 WK B4 (BEALARD 1G311-43352
Fuel water separator
8 1 835-1213021 SEH B 16631-4356-0
fuel filter
9 1 835-1213020 TRV Ak (BEHLK) 1C011-4301-3
Assy. fuel filter
10 1 835-1213001 Lt IS5 17123-6301-6
Starting motor
11 1 839-1298003 TR BB R 19279-64013
Alternator
12 1 839B-1208001 HAEk JroEA% S5N9-06
Connection
13 1 839-0800010 W 7K I 2EL A1
valve

103




839B01.12.8 safLssitlis DIESEL ENGINE SPARE PART

104



E60F01.12.9 ZiHE4HL &% AIR-CONDITIONED COMPRESSOR SYSTEM

Fel #HE FHES ZR Ve #iE
NO.| Quantuty Part No. Description Specification Remark
1 4 0204-000800090-84 VaVi By Y M8 90 GB/T 5782 10.9 L%
Bolt
2 7 0401-008-05 L 4 8 GB/T93 ZnNi
Spring washer
3 6 0404-008-05 P 8 GB/T97. 1 ZnNi
Washer
4 1 828C-1208003 2R Je
Belt
5 1 E60A3-1209100 Tk B SR
Bracket
6 1 E60A3-1209001 R
Guard Plate
7 3 0206-000800020-65 7N AR Sk g e M8 X 20 GB/T5783 8.8 ZnNi
Bolt
8 1 0403-008-05 K 8 GB/T 96.1 ZnNi
Washer

105




F60F01.12. 95 RE%LAZAIR—CONDITIONED COMPRESSOR SYSTEM

@ !
1
© ) Q.,‘
=

106



E60F01.13.1 ‘¥ & B %% A BELECTRICAL ASSEMBLY FOR PLATFORM

FSl #HE FHES Z R e B/
NO.| Quantuty Part No. Description Specification Remark
1 2 0306-050-45 Bithay il S M5 GB/T6170 8 ZnNi
Nut
2 4 0403-006-05 K 6 GB/T 96.1 ZnNi
Washer
3 1 853K-1311230A HLE T RIE R
Switch Link wire
4 1 853K-1311201 HL R SR AP
Main switch protective cover
5 9 0211-000800016-65 INFHIE A TH IR AR M8X 16 GB/T 5789 8.8 ZnNi
Bolt
6 6 0211-000800025-65 7N FVE 2 T AR M8X25 GB/T 5789 8.8 ZnNi
Bolt
7 1 T0401-01113 CiR SR VS OIS 12V
Main switch
8 1 T0703-010007 FB L IEIT KRR
Main switch label
9 6 0401-005-05 S AR 5 GB/T93 ZnNi
Spring washer
10 2 0110-000500020-65 TR AL SR RET M5X 20 GB/T818 8.8 ZnNi
Screw
11 1 853K-1311220 LR T K 22 e 48
Main switch bracket
12 34 0211-001000016-65 7N F A TH IR AR M10X 16 GB/T 5789 8.8 ZnNi
Bolt
13 1 853K-1311240 B HL IR
Grounding wire for battery
14 1 T0401-020002 FhHIRTIF K
Main switch
15 1 853L-1311600 & TARKT 225 5k
Work lamp assembly
16 1 T0414-01021 23054 DT04-2P
Socket
17 1 T0414-01022 2B W-2P
Latch fitting
18 1 T0414-09114 1434t
Contact pin
19 5 T0416-06006 DT 4 22 2
DT fixing plate
20 1 T0405-02112 TAELT 12V
Work lamp

107




108



E60F01.13.1 ‘¥ & B %% A BELECTRICAL ASSEMBLY FOR PLATFORM

FSl #HE FHES Z R e B/
NO.| Quantuty Part No. Description Specification Remark
21 1 853K-1311620 TAET B A
Lamp bracket
22 1 853K-1311610 YT =R H
Lamp cover bracket
23 1 0404-010-05 12 10 GB/T97. 1 ZnNi
Washer
24 1 0401-010-05 S A 10 GB/T93
Spring washer
25 1 0206-001000016-65 VAV (Y i M10X 16 GB/T 5783 8.8 ZnNi
Bolt
26 1 T0416-02102 FL I A 12V
Electrical Horn
27 1 T0416-06105 S REk DT04-2PJ0
Diode
28 1 E60A3-1311100 FLH
Main wiring harness
29 1 T0406-11111 Vet 12V
Syringe
30 2 0211-000600012-65 VAV R AT Y i M6X 12 GB/T 5789 8.8 ZnNi
Bolt
31 2 T0416-06104 Bme
Diode
32 2 0105-000500050-65 7N A TR SRR ET M550 GB/T 70.1 8.8 ZnNi
Screw
33 1 T0402-030003 PEM 5 J 7 8
PEM 2 place fuse
34 2 0110-000400025-65 TR S IR ET M4 X 25 GB/T 818 8.8 ZnNi
Screw
35 2 0401-004-05 L 3 2 P 4 GB/T 93 ZnNi
Spring washer
36 2 0404-004-05 PR 4 GB/T 97.1 ZnNi
Washer
37 1 T0404-01312 gk 3 12v
Relay
38 5 T0416-060003 24 XJR-13
Cable clip
39 21 T0416-060006 SERLF XJR-10-CLIP
Securing clip
40 1 853L-1311310 4k HL 2% 22 R

Relay bracket

109




110



E60F01.13.1 ‘¥ & B %% A BELECTRICAL ASSEMBLY FOR PLATFORM

F5 %& FHES B Az #¥E
NO.| Quantuty Part No. Description Specification Remark
41 1 T0404-011001 Ak E B
Start relay unit
42 5 T0416-060001 2240 XJR-7
Cable clip
43 4 T0416-060002 Z&An XJR-10
Cable clip
44 7 T0416-060004 2840 XJR-19
Cable clip
45 3 T0416-060008 Lty 3.6X 150
Cable clip

111




112



839B01.13.3 KW ESZEE K ELECTRICAL ASSEMBLY FOR ENGINE

Fg| #E FHES ZFR e #/iE
NO.| Quantuty Part No. Description Specification Remark
1 3 853D-1285003 EPS
Pipe clamp
2 3 839B-1205002 BIKE
Rubber sleeve
3 3 T0416-060001 240 XJR-7
Cable clip
4 3 T0416-060006 SERLF XJR-10-CLIP
Securing clip
5 3 0404-012-05 T 12 GB/T 97.1 7nNi
Washer
6 3 0401-012-05 5L L P 12 GB/T 93 ZnNi
Spring washer
7 3 0209-001202020-65 VAV By Vi M12X1.25X20 GB/T 5785 8.8 ZnNi
Bolt
8 1 830D-1300500 RIS L
Grounding wire
9 5 0404-010-05 - 2 10 GB/T97.1 ZnNi
Washer
10 5 0401-010-05 L L ] 10 GB/T93 ZnNi
Spring washer
11 5 0206-001000016-65 AV B i M10X 16 GB/T 5783 8.8 7ZnNi
Bolt
12 1 0211-000600012-65 7N FIE A TH IR AR M6X 12 GB/T 5789 8.8 ZnNi
Bolt
13 4 T0416-060010 e 7.6X300
Cable ties
14 1 T0411-100001 AR S 3/8 NPTF
Temperature sensor
15 1 T0411-03101 WAL s 1/8 NPTF
Pressure sensor
16 1 853D-1326001A Bk

Square joint

113




839B01.13.3  KsflaAZRER ELECTRICAL ASSEMBLY FOR ENGINE

ZEL
FSO solenoid

g
»

b /4.._..../&_e

/4B,

"_A_#i.-';'(-‘ e
nAfeani el i

1h 5 1%

i)
Alternator ol e b oo
\ !@@%}E‘ ] Starfer
YRl .

Jomama s ’?_,— ).

JE=Em

N a Main Wiring Harness

\ W7
e\ =W (0
Sl
o

o
g
=

114



E60F01.13.4 & B h &3 S BATTERY ASSEMBLY

FSl #HE FHES Z R e B/
NO.| Quantuty Part No. Description Specification Remark
1 1 853K-1314020 & Lt IE R 2R
Anode wire
2 1 889-1303310 B HL I T 28 K
Battery fuse assembly
3 1 T0416-01301 RO 4 2
Insulator cap
4 1 T0402-05202 125AJ5 T 3%
125A fuse
5 1 T0416-01201 B HL Tt BT 2
Battery fuse seat
6 1 T0416-01101 B R TE ARk
Connection nip for battery
7 1 T0413-02106 &L 6-QW-120T
Battery
8 2 835-1302003 li] 72 AT
Battery rubber plate
9 2 0306-080-45 1Y R B M8 GB/T 6170 8 ZnNi
Nut
10 2 0401-008-05 I 8 GB/T 93 ZnNi
Spring washer
11 2 0404-008-05 PR 8 GB/T 97.1 ZnNi
Washer
12 1 853K-1314030 & b R R
Cathode wire
13 1 835-1302002 [i5] 5 AR
Board

115




E60F01.13.4 BHkFREABATTERY ASSEMBLY

N

-
/

§/<

116



E60F01.13.5 2 I 2 B 5, %23 4 it ELECTRICAL ASSEMBLY FOR CAB

FSl #HE FHES Z R e B
NO.| Quantuty Part No. Description Specification Remark
1 1 T0406-021001 9 ) 28 12v
Wiper
2 1 T0408-01111 RS 12V
Cigarette lighter

3 1 853K-1315200 VA 590
Switch assembly
4 2 T0401-03301 ] 32 B AE 42
Side Single Frame
5 1 T0401-03237 TAEATIFR
Work lamp Switch
6 1 T0401-030002 PSP S
Wiper Switch
7 1 T0401-03230 N RVRE SAS
Washing switch
8 1 T0401-03231 AR AT TR
Stepped Switch
9 7 T0401-03302 r ] FAAE 42
Middle Single Frame
10 5 T0401-03303 R
Cover board
11 1 T0409-01420 e AL 12v
Radio
12 14 0110-000500012-65 TR AR IRET M5X 12 GB/T 818 8.8 ZnNi
Screw
13 18 0401-005-05 S AR 5 GB/T 93 ZnNi
Spring washer
14 18 0404-005-05 P 5 GB/T 97.1 ZnNi
Washer
15 1 T0409-020001 WeE LR Z
Antenna
16 16 0110-000400012-65 TR AL SR RET M4X 12 GB/T818 8.8 ZnNi
Screw
17 2 T0409-06203 P A i
Speaker cover
18 2 T0409-15101 70k
Speaker
19 1 T0405-13211 THAT 12v
Cab lamp
20 4 T0404-02111 18 H 4k H 28 12v
Relay

117




Fi

F60F01.13.5 BREEAXREA FIFCTRICAL ASSEMBLY FOR CAB

LW
g 'é 9
O l___fs_:;/\
A &
T Y 'j"

118



E60F01.13.5 2 I 2 B 5, %23 4 it ELECTRICAL ASSEMBLY FOR CAB

FSl #HE FHES Z R e B
NO.| Quantuty Part No. Description Specification Remark
21 4 0110-000500020-65 TR SRR AT M5X 20 GB/T 818 8.8 ZnNi
Screw
22 1 830U01-1315301 ZHR
Bracket
23 1 830U01-1315200 | DU R A I 2 5 A
Fuse assembly
24 1 E18A1-1312110 - DU iR W 8 2R
Fuse wiring
25 1 830U01-1315201 DU A W 2 R A
Fuse sign
26 10 T0402-02103 10A R Fr
10A Fuse
27 2 T0402-02105 207 Ky Fr
20A Fuse
28 1 E60A3-1315011 PEIE I
Controller bracket [
29 1 T0412-020006 AN e WJDJYLYC035CD-10
Controller
30 4 0110-000600012-65 TR AL SRR AT M6X 12 GB/T 818 8.8 ZnNi
Screw
31 4 0401-006-05 L 4 6 GB/T 93 ZnNi
Spring washer
32 4 0404-006-05 -2 6 GB/T 97.1 ZnNi
Washer
33 1 E60A3-1315012 IR AR 11
Controller bracket [
34 1 853L-1315110A 2 5 2R O

Cab wiring harness

119




Fi

F60F01.13.5 BREEAXREA FIFCTRICAL ASSEMBLY FOR CAB

LW
g 'é 9
O l___fs_:;/\
A &
T Y 'j"

120



E60F01.13.6 #4048 8 S %3 ¥ B ELECTRICAL ASSEMBLY FOR CONTROL BOX

FSl #HE FHES Z R e B/
NO.| Quantuty Part No. Description Specification Remark
1 1 T0401-04401 T EHRLTT O
Start key switch
2 1 810H-1300101 BN TF AR
Scutcheon
3 1 853K-1316100 LA B A
Existing harness assembly
4 4 0211-000800016-65 7N AR T S M8X 16 GB/T 5789 8.8 ZnNi
Bolt
5 4 T0416-06006 DT 4 )& 2 e
DT fixing plate
6 2 0211-001000016-65 INFRVE 2L TH IR AR M10X 16 GB/T 5789 8.8 ZnNi
Bolt
7 1 853K-1316110 i Sk 22t
Patch plate
8 1 T0416-060005 2830 XJR-22
Cable clip
9 1 T0416-060006 ENLR XJR-10—-CLIP
Securing clip
10 2 0211-000500012-65 VAV R AT Y i M5X 12 GB/T 5789 8.8 ZnNi
Bolt
11 2 853K-1316001 DIERES
Preventer plate
12 1 810-1506005 BB %
Rubber strip
13 4 T0416-060008 L 3.6X150
Cable ties
14 2 T0414-01021 2505 Hi A DT04-2P
Socket
15 2 T0414-01022 258 W-2pP
Latch fitting
16 4 T0414-09114 144 %t 1060-14-0122
Contact pin
17 4 0404-008-05 12 8 GB/T 97.1 ZnNi
Washer
18 4 0401-008-05 L 2 8 GB/T 93 ZnNi

Spring washer

121




E60F01.13. 684wt A% R MELECTRICAL ASSEMBLY FOR CONTROL BOX

122



E60F01.13.7 & T BB S %3 X B ELECTRICAL ASSEMBLY FOR BOOM LAMP

FSl #HE FHES Z R e B/
NO.| Quantuty Part No. Description Specification Remark
1 7 860Q-1203001 =53
Pipe clamp
2 7 0211-000600012-65 INFRVE T AR M6X 12 GB/T 5789 8.8 ZnNi
Bolt
3 1 860J-1303800 B AT 2R
Boom lamp harness
4 5 T0416-060008 LA 3.6X 150
Cable ties
5 1 0404-012-05 e 12 GB/T97. 1 ZnNi
Washer
6 1 0401-012-05 5L 2 P 12 GB/T93 ZnNi
Spring washer
7 1 0206-001200050-65 AV PN i M12X50 GB/T5783 8.8 7ZnNi
Bolt
8 1 E150A1-1310101 LEDJ] 37 42
Lamp bracket
9 1 T0405-011001 I TARAT 12V/55W/H3
Lamp

123




E60F01.13.7 WENEA%REK ELECTRICAL ASSEMBLY FOR BOOM LAMP

124



E60F01.13.8 i B X %23 M A ELECTRICAL ASSEMBLY FOR TANK

FSl #HE FHES Z R e B/
NO.| Quantuty Part No. Description Specification Remark
1 5 0211-000500012-65 IR A TH IR AR M5X12 GB/T 5789 8.8 ZnNi
Bolt
2 1 T0411-15214 A A IR
Level Sensor
3 7 0211-001000016-65 7N F A TH B AR M10X 16 GB/T 5789 8.8 ZnNi
Bolt
4 4 T0416-06006 DT 4 )& %2
DT fixing plate
5 3 T0416-060006 SEALR XJR-10-CLIP
Securing clip
6 1 T0416-060001 240 XJR-7
Cable clip
7 1 T0416-060008 e
Cable clip
8 1 T0411-11207 L R 07120°C
Templiture Sensor
9 1 0416-014-00 o5 o B
Combinatory washer
10 2 T0416-060002 240 XJR-10
Cable clip
11 2 T0416-06104 S DT04-2P]
Diode

125




ELECTRICAL ASSEMBLY FOR FUEL TANK

i

o
R
)
W

AR,

£60F01.13.8

126



E60F01.13.12 BABELECTRICAL SYSTEM WIRING DIAGRAM

D

TG R T
[# ]

Ty @ w0 g [Ean | [aomest | [aeni | [ ey
izm 12“‘ e L — - T ™[l =[2L] wel] me[al] =[EL] ==[2L] el
2 R

i i .

h“

= . = =
= = & = —O ki
xR = B 1

|

| i

]

il @ﬁg

1404
3 - ™

143 %

0%

e 3

0%
0 2

i
ey

4 /0

Hm
e e

0%
53

n
< B
=8 &

62
o3
L]

r
I
I
I
|
i
i
I
I
I
i
i
I
T
il m !
I
I
i
I
I
I
I
I
i
I
I
I
I
L

—— | | ———O X302

e

2 ¥b——Owwm I

€]
3 Wi xam 16 -ml
160 & 1 Pe

=~ | @ g/i — | i ——OX013 B+t
= 1 _
= R S — —
E\ mwwm%ﬁ %ging §/ﬁ —] L P xmm. 18 e ———— 1) b/ 5——C 595 [y
T ] L5
o] [ om | 5 f8 —FcT) [T am —| mn:ﬂ i
X505 X501 0 e ——<2| | amt—itd &/ — s S 1 xaan |
ST IS ] e T u
[ - - ] —
8 e ——n| [10=]—B #7F —| H=2 |26 & A
il LS 0 #78 ——1i| |11 =] B —
e N = 75 B/ —=<12] |1o==—g—75 Wh — - I xlsln ' lo———— (5 1/ ——O X809 G@%thﬂﬁ‘
o oFf o SSTa 50 Eﬂﬂ w
oy ——=T] [1=+—08 —
LLL] —awe —f—<o| |pmt—s8iE —
198 ——3| | 3mt—19 W& —
:”u ?ﬁ :jé %E: gﬂ g'i — 135 bk —
srEslli== 1= e
8t | bt — 0P s | e
i b | =R — i —om|=
e || mom | wa [ i | [ m | Cai b o gd — 0 o |-
Y17 ¥l X515 XS4 XS Wole  Xoll Kol xa9 X508 o e M 1 0h — 1 o PEN-EHE
SENESE == ——n
— 6 Eﬁ —T<3 J=—1—106 Ejg — 64 o |~
ae e DIDmRERE G BEmr et weae S e = e 0 %% —— 3 Jumt— 0] K& —
= Bkt [ - - 6 b/ I
e e Som I% ohm N wmm win wiem CRE ) i e bt o | e
% I - - i
L e e e P L :l“%giié gtfmfésf i ome
- 19— |10=
.l SHES i S=Hi= — i
L L — =
W/
Bl w . I 1 gt — B e (9
b4 5 X203 ]
BRe @B E "8 2 13 K4 — 25 Wk !
i o | e e
16 12 2
Y0 X523 xoed G2 o= 84 4 131 &8 —
‘216543‘12 12 ‘eaaoummw axxmn‘ 21 w87 X204 |4 4 5/ —
) AR AAA A Yoy TT g 85 3 0E—
AL daliTTL 4] G Ty 7 g—
RR RE, %R, SSEOLmEE LEER =X
VD TS Mo e S8 B sIISIY=EI - TEEE P w ? 175 /48 ——
LI IT 1] bt oos (o= 78— [ [ T]][]]]]]] | e
I K 1 C o/& — wae SemNE SR 4 i xem
R S SUN SRS N33 6T |t by it
" gt @2 — =ssetecrge o ;: e I Lt
o = s I
e —mek—  [13 7] [123%56785008)
X201 X202
\ tnupnp \

127



E60A3.28.1 L= CAB

By HE EHES 2 b3 &
NO. | Quantuty Part No. Description Specification Remark
1 1 853K-0707001 HIMNGEEE]
Glass
2 1 853K-0701000 B E A
Cab main body
3 2 860E-0700110 Ja e A
Rearview mirror
4 7 0306-060-45 LRLS fiy dgR) M6 GB/T 6170 8 7ZnNi
Nut
5 1 853K-0705400 WA & A
Netlike plate
6 2 0404-010-05 T HE 10 GB/T 97. 1 ZnNi
Washer
7 2 0308-100-45 7N F AR R M10 GB/T 6172.1 8 ZnNi
Nut
8 2 898-0700010 FRIBE P
Rubber place
9 1 853K-0705012 JE M _E 4
Sponge
10 15 853K-0705027 WRLRET
Plastic fastener
11 1 853K-0707003 e AN 3 8
Glass
12 1 853K-0705011 J& M 4
Sponge
13 1 853K-0707002 J& E
Glass
14 1 E60A3-0705001 PO ST
Fire extinguisher support
15 2 0110-000500020-65 TR S IR ET M5X 20 GB/T 818 8.8 ZnNi
Screw
16 1 853K-0707004 T B 3 35
Glass
17 4 0401-006-05 B 6 GB/T 93 ZnNi
Spring washer
18 4 0206-000600016-65 VAViiPN Y M6X 16 GB/T 5783 | 8.8 ZnNi
Bolt
19 1 853K-0705802 K
Water pipe
20 2 0306-040-45 LRI S 5Bk M4 GB/T 6170 8 ZnNi
Nut
21 1 853K-0705002 T e 2t

128




CAB

o
E

E60A3.28.1 2R3

129



E60A3.28.1 L= CAB

By HE EHES 2 b3 &
NO. | Quantuty Part No. Description Specification Remark
Wiper blade mounting plate
22 3 0110-000400012-65 TR SR ARET M4X12 GB/T 818 8.8 ZnNi
Screw
23 1 860E-0700021 s 7K
Water jet
24 2 853K-0705025 T T4 IR 00 [ 5 e
Front and lower glass side fixed seat
25 2 0112-000600016-65 T RGOSR IRET M6X 16 GB/T 819.2 | 8.8 ZnNi
cross recessed countersunk head screws
26 5 0404-006-05 T HE 6 GB/T 97.1 ZnNi
Washer
27 1 853K-0705001 (IEENIE S
Rubber strip
28 2 853K-0705024 BT P 3BCR Ji [i] e BR
Front and lower glass bottom fixed block
29 2 853K-0705060 O LA
Handle assembly
30 1 853K-0705007 WERTF
In arm rest
31 1 830H-0700012 e A
Lifesaving hammer
32 1 853K-0705005 SRR EDEE
Rear upper Damping mat
33 1 853K-0705006 VERNEN S
Rear lower Damping mat
34 1 853K-0705018 J& B ek
Rear upper damping block
35 1 853K-0705017 J& TR B
Rear lower damping block
36 1 853K-0705003 A T BB
Right front Damping mat
37 1 853K-0705004 45 J5 BH Je B
Right rear Damping mat
38 2 0211-000800016-65 N FATE A TH S M8X 16 GB/T 5789 | 8.8 ZnNi
Bolt
39 2 0117-000480016-65 T Ak B TURET ST4.8X 16 GB/T 845| 8.8 ZnNi
Screw
40 4 0206-001600040-84 VAV By Y M16X40 GB/T 5783 |10.9 AP
Bolt
41 4 0420-016-55 T e B R 16 GB/T 1230 HRC40 ZnNi
High Strengh Washer

130




CAB

o
E

E60A3.28.1 2R3

131



853K. 28. 2 ZELH=|T CAB DOOR

By HE EHES 2 b3 &
NO. | Quantuty Part No. Description Specification Remark
1 1 853K-0703400 IR %
Rubber strip
2 1 853K-0708100 IR R
Lock assembly
3 1 853K-0703100 (EEEN
Door frame
4 1 853K-0703007 WREEE
Glass
5 1 853K-0703303 [l 72 B
Glass
6 1 853K-0703314 RIS S
Rubber strip
7 1 853K-0703308 TR
Glass
8 1 853K-0703315 RS
Rubber strip
9 1 853K-0703309 JBe 2%
Rubber strip
10 1 853K—0703322 TR
Rubber strip
11 1 853K-0703324 JG R %
Rubber strip
12 1 853K-0703312 g
Mounting block
13 1 853K-0703323 S S
Rubber strip
14 1 853K-0703321 i R %
Rubber strip
15 2 0110-000400012-65 TR S IR ET M4X 12 GB/T 818 8.8 ZnNi
Screw
16 1 853K-0703313 LR
Mounting block
17 1 853K-0703305 ke A
Grating
18 3 0110-000600012-65 TR SR RAT M6X12 GB/T 818 8.8 7ZnNi
Screw
19 1 853K-0703301 IR
Locking plate
20 1 853K-0703310 HHEL A
Window frame assembly
21 1 T0809-010002 GEl

132




853K.28.2 ZRZ[1 CAB DOOR

133



853K. 28. 2 ZELH=|T CAB DOOR

By HE EHES 2 b3 &
NO. | Quantuty Part No. Description Specification Remark
Locking knob
22 1 853K-0703311 R
Mat
23 1 860E-0703003 3w i
Locking knob
24 1 853K-0703304 (b ]
Glass
25 2 853K-0703307 Jiz 2
Rubber cushion
26 1 853K-0703002 ik
Rubber cover
27 2 0312-080-45 INFVE A TH IS R M8 GB/T 6177.1 8 ZnNi
Nut
28 1 810S-0700015 PRAT T
Stop block T
29 9 0112-000600016-65 T REGURIRET M6X 16 GB/T 819.2 | 8.8 ZnNi
Screw
30 1 853K-0708200 TE LB K
Lock assembly
31 14 0404-008-05 T HJE 8 GB/T 97.1 ZnNi
Washer
32 4 0401-008-05 i grlic] 8 GB/T 93 ZnNi
Spring washer
33 14 0206-000800025-65 VaVi P 1 M8 X 25 GB/T 5783 | 8.8 ZnNi
Bolt
34 2 853K-0702000 VAR
Door hinge assembly
35 1 810S-0700016 FRA T
Stop block II
36 1 853K-0703000 S

Cab door assembly

134




853K.28.2 ZRZ[1 CAB DOOR

135



853K. 28. 3 B3 &4+ CAB MOVEING WINDOW COMPONENT

By HE EHES 2 b3 &
NO. | Quantuty Part No. Description Specification Remark
1 1 853K-0707116 FHE
Below frame
2 1 853K-0707119 W B %
Rubber strip
3 1 853K-0707113 igiE
Front frame
4 2 0110-000400025-65 TR SR RET M4 X 25 GB/T 818 8.8 ZnNi
Screw
5 1 853K-0707120 EEARES
Locking knob assembly
6 1 853K-0707112 A HEBL B B
Glass
7 1 853K-0707101 VNG ]
Glass
8 1 853K-0707102 el
Trough
9 1 853K-0707118 (R
Mat
10 1 853K-0707117 e
Grating
11 1 853K-0707111 [l
Glass
12 1 853K-0707114 R AE
Upper frame
13 1 853K-0707115 JEHE
Back frame
14 1 853K-0707110 VEE =i ]
Right sliding window
15 1 853K-0707100 0 e 2

Right glass assembly

136




853K.28.3 #ars4t CAB MOVEING WINDOW COMPONENT

5 <<

137



853K. 28.4 %% CAB OVERTURN

WINDOW COMPONEN

By HE EHES 2 b3 &
NO. | Quantuty Part No. Description Specification Remark
1 1 853K-0705300 ST s A
Balancer assembly
2 1 853K-0704300 TevEE A
Left sliding assembly
3 4 0211-000600012-65 VAY; RE ALY e M6X12 GB/T 5789 | 8.8 ZnNi
Bolt
4 1 853K-0704203 H R
Right sliding assembly
5 4 0211-001000016-65 7N A A TH IS M10X16 GB/T 5789 | 8.8 ZnNi
Bolt
6 1 885-0700170 T o e A B
Lock
7 1 853K-0704100 W B 1A
Overturn window frame
8 4 853K-0704003 "
Idler wheel
9 2 853K-0704006 2l
Bottom buffer pad
10 1 853K-0704002 BT TR
Rubber strip
11 1 853K-0704001 T T e
Glass
12 2 853K-0704005 [IEC 2L
Front buffer pad
13 1 885-0700160 Tt A B
Lock
14 2 853K-0704004 JE G
Back buffer pad
15 1 853K-0708300 0 BB
Lock assembly
16 1 853K-0704000 UG E A1
Overturn window assembly

138




853K.28.4 ###E CAB OVERTURN WINDOW COMPONENT

139



E60A3. 28.5 iM% INNER PLATE SUBASSEMBLY

By HE EHES 2 b3 &
NO. | Quantuty Part No. Description Specification Remark
1 50 0117-000480022-63 T A Sk B BORAT ST4.8X22 GB/T845 | 8.8 Zn.D
Bolt
2 41 853K-2812090 il
plastic cap
3 1 853K-2812026 FE AR
Left uper plate
4 1 853K-2812025 YT %
Adhesive tape
5 1 853K-2812028 Fe AR
Left lower plate
6 1 853K-2812029 BRI E
Platen sheathed
7 1 853K-2812027 &I
Access door
8 1 853K-2812031 %
A card
9 1 853K-2812013 eyl
Air-condition cover
10 1 853K-2812009 TR
Plank
11 3 0110-000500012-63 A SR IRAT
Bolt
12 3 0401-005-05 P EE 5 GB/T 93 ZnNi
Spring washer
13 3 0404-004-05 K 5 GB/T 97.1 ZnNi
Washer
14 1 853K-2812047 Ze T 1T N A AR
Left door interior trim panel
15 7 853K-2812060 BRHNET
Plastic hook
16 1 853K-2812032 &
Door lock cover plate
17 1 853K-2812001 AR
Dominate box
18 1 E60A3-2812500 oI RE
Transition duct
19 1 853K-2812005 0
Offside all round
20 1 853K-2812003 &3
Meter protection cover
21 1 853K-2812048 A B TR

140




F60A3.28.5 AMEHK INNER PLATE SUBASSEMBLY

NN
A NEA
AV R
\ N
/ \ 3
/ AP
o
\ \ O
\ / (
\ / \
(==
_ /<))
N / \
./_ ol A -
/,,

A\ /. / ', f../
) / N / v

¢ 7 X

4 X /)2 ) / /I%
S AR\ W
77 % - > v A \\ /4
X ¢ XL W
Ay /4
) /

w, 24,2526,

S
¥ Ry B
i (o

VAN

=
~

12

=
-

LT L8

141



E60A3. 28.5 iM% INNER PLATE SUBASSEMBLY

By HE EHES 2 b3 &
NO. | Quantuty Part No. Description Specification Remark
Right window front panel
22 1 853K-2812023 WEUE
Ripple pipe
23 1 853K-2812016 YRR %
Adhesive tape
24 6 0110-000400012-65 TR SR ARET M4X 12 GB/T 818
Bolt
25 6 0306-040-45 LIS fiy BB M4 GB/T 6170
Nut
26 6 0401-004-05 b erlic] 4 GB/T 93 ZnNi
Spring washer
27 6 0404-004-05 PR 4 GB/T 97.1 ZnNi
Washer
28 1 898-0708110 JH AL
Ashtray
29 1 853K-2812033 VIR 5%
Adhesive tape
30 1 853K-2812035 oA
Roof's
31 1 853K-2812034 W\ B
Horn cover
32 2 853K-2812017 i
Lock catch
33 1 853K-2812014 TR
Toolbox cover
34 1 853K-2812024 7e Ja SEAE
Left rear stand column
35 1 853K-2812008 PSP =R
Right rear stand column
36 1 853K-2812018 K%
Adhesive tape
37 1 853K-2812007 T R4
Toolbox
38 20 853K-2812038 M4 5
M4 circlip
39 1 853K-2812080 B LI AR
Radio panel
40 1 853K-2812019 WEUE
Ripple pipe
41 1 853K-2812036 FHARF IR THI AR

Rocker switch panel

142




F60A3.28.5 AMEHK INNER PLATE SUBASSEMBLY

NN
A NEA
AV R
\ N
/ \ 3
/ AP
o
\ \ O
\ / (
\ / \
(==
_ /<))
N / \
./_ ol A -
/,,

A\ /. / ', f../
) / N / v

¢ 7 X

4 X /)2 ) / /I%
S AR\ W
77 % - > v A \\ /4
X ¢ XL W
Ay /4
) /

w, 24,2526,

S
¥ Ry B
i (o

VAN

=
~

12

=
-

LT L8

143



E60A3. 28.5 iM% INNER PLATE SUBASSEMBLY

By HE EHES 2 b3 &
NO. | Quantuty Part No. Description Specification Remark
42 1 853K-2812004 FHNM TR
Manual operation Cover plate
43 1 853K-2812021 BBUE
Ripple pipe
44 1 853K-2812070 R s 2 A
Net component
45 6 1001-070-90 W i d70 JB/T 8870
Hoop
46 5 830H-0706006 RH
Air outlet
47 6 0117-000350013-63 TRk B URET ST3.5X 13 GB/T 845
Bolt
48 3 853K-2812015 TR
Air outlet
49 4 853K-2812002 M5 %
M5 circlip

144




F60A3.28.5 AMEHK INNER PLATE SUBASSEMBLY

NN
A NEA
AV R
\ N
/ \ 3
/ AP
o
\ \ O
\ / (
\ / \
(==
_ /<))
N / \
./_ ol A -
/,,

A\ /. / ', f../
) / N / v

¢ 7 X

4 X /)2 ) / /I%
S AR\ W
77 % - > v A \\ /4
X ¢ XL W
Ay /4
) /

w, 24,2526,

S
¥ Ry B
i (o

VAN

=
~

12

=
-

LT L8

145



853K01. 22 GPSZ 4t GPS SYSTEM

Fe| #HE FHES EY S Az #¥E
NO.| Quantuty Part No. Description Specification Remark
1 1 T0415-21305 GPS—H— Rk
GPS Antenna
2 2 0110-000500030-63 Tl R IRET M5X 30 GB/T 818 8.8 Zn.D
Screw
3 2 0401-005-03 5 A 5 GB/T93 Zn.D
Spring washer
4 2 0404-005-03 PP 5 GB/T97.1 Zn.D
Washer
5 1 T0415-11106 GPSZ& i
GPS Unit
6 1 T0415-21201 SIMF
SIM Card

146




853K01.22 GPSA% GPS SYSTEM

147



